E :
£
H

MODELS F42, J42, J43, & J44
WHEEL TYPE OFFSET DISK HARROWS
PARTS CATALOG

OPERATION — MAINTENANCE — SET-UP
INSTRUCTIONS

AMCO MANUFACTURING, INC.
800 South Industrial Parkway - P. O. Box 1107, Yazoo City, MS 39194
(662)746-4464  (800)748-9022 Fax: (662)746-6825
www.amcomfg.com



TO THE PURCHASER

The care you give your new AMCO Offset Disk Harrow will greatly determine the satisfaction
and service you will obtain from it. By observing the instructions and suggestions in this
manual, your AMCO Offset Harrow will serve you well for many years.

As an Aut.horized Dealer, we stock genuine AMCO parts, which are manunfactured with the
same prec_:sion and skill as the original equipment. For best performance and longer life, use
only genuine AMCO replacement parts. Our factory trained staff is kept fully informed of the
most efficient methods of servicing AMCO equipment and is ready and able to assist you.

When you sell your harrow, you should pass this manual to the new owner.

If you should require additional aid or information, contact us,

YOUR AUTHORIZED AMCO DEALER

OSP.L:& reqflires that as a far.m employer you meet certain safety requirements. Become
l‘am.xhar with and comply with those requirements. Be sure anyone who operates this
equipment understands ail safety related items. IF this harrow is repainted, be certain new

decals are ordered. Decals pertaining to personal safety must be replaced.

Look for this symbol to point out important safefy precautions. It means
ATTENTION! Become alert! Youx safety is involved.

To insure efficient and prompt service, please provide the model number and serial number
of your AMICO Harrow in all correspondence or contacis. Remember, the right and Ieft hand
sides of the harrow are determined by standing at the rear of the harrow and facing the
direction of travel.

MODEL NUMBER SERIAL NUMBER

4
E

S

“Table of Contents

Tothe PUICHASET -« o e e et ee e e aneam e em o e m s 1
Table OF CONEENLS . « o v v v ee e v e e amae s s e e s o e et 1
Safety SUZEESHONS . .« v veeeen e mm e e e 2
General Specifications
) 2 2 AR 3
7 2 R 4
7 S AR 5
7 R LR 6
Torque Specifications Table . ..........oviienaiiiimenarnere e 7
Parts List
PULTONBUE .o vvevvvenneannnsecsanmn sttt st ses 9
50" Main Frame & Rockshafl & ... ... .o 11
86" Main Frame & Rockshaft . ... .. ...ceiiiiiiiiianrr s 13
Spindle & HUD .. .o tini s 14
Auxiliary Frame . .. .. S L 16
GG DIIVEES v ocvee v enenafenan s sn s es sttt 16
4 x8 Hydraulic CyHnder .........ooumnininrnnrmmnamrien s 17
4316 Hydraulic Cylnder .. ....o..ooinrnennrnmmrrrmrro e e 19
FAFIONE GAIE o« v e vvmnennmnenesanen s asss st snne 21
FALREAT GAIE « « <« v e eenemmrsmn e s sasassesm s assm st 23
JALFTORE GANE . o o o e eeeemn e e e amm s 25
JAYREAT GANE .« < v e v emnmncnr s smmsas oo s s ss s 27
TAVFIONE GANE . . « o v v o e vmmeen s s e o s s s st 29
JAYREAE GAINE .« o« oo v wovcvmmnma s n s s st s a e 31
JAUFIONE GADE . .« v vv v vevmrrnaso e s s s o 33
JAREAN GANE . o oo vvveemneamnanae s s s aa st oa e asm ottt 35
Fethering BIAAEs . . .« o vvovenvvennmnm s 37
J43 Shock Absorber Bearing RISET . oo cvvvneiunrnenrunnmr e 38
J44 Shock Absorber Bearing RISET . .. o.vvvniiminennnnernorra e 39
10 LI S 40
Operators Manual
Assemibly INSITUCHONS . .« .o v eveouen e mem s m e 41
LUBTICAEIORL -+ s v v e e e e e e eomm s n e mm e e 43
Operating INSHUCHONS . ..+ v e renmen oo s 44
MIEDEEIATICE . .« v v = e e ee e e s e e i n s mm e et 49
OPETAtInG TIPS « - « v« v v m v nee s e s s e s st s 53
Gmg Placement Chart . .. ......ooonrnemriinnn e 56
Disk Blade FailUIEs . . .o oo vnveeomene e oemem i eaasms s et 57

(Rev. 8/98)



F42 WHEEL OFFSET HARROW 8'3" - 180"
STANDARD SPECIFICATIONS (Metrics in Parenthesis)

: 1-1/2" (38mm) square, high carbon cold SPACING: 9 inches (22%mm).
THIS SAFETY ALERT SYMBOL INDICATES IMPORTANT SAFETY MESSAGES IN AXLES rolled s(teel. e = WHEELS:  Dual 15"(x 8" Wii)h 6-bolt hubs.
THIS MANUAL. WHEN YOU SEE THIS SYMBOL., CAREFULLY READ THE MESSAGE BLADES: 24" x 1/4" (610mm x 6.5mm) Plain with WRENCHES: 2 for gang bolts.
THAT FOLLOWS AND BE ALERT TO THE POSSIBILITY OF PERSONAL IN JURY. diminishiog leveling blades. Back-up WEIGHT: 164 to 197 Ibs. per blade
: disc behind right front blade. (74 to 89 kg. per blade).
, SCRAPERS:  Heavy duty high carbon steel blades on 439 to 525 1bs. per foot
CAUTION!‘ Never stand between tractor and disk harrow when hitching unless all f zﬁﬂymxﬁgﬁﬁﬁa ?g%g" ?;;:nm TRANSPORT (601073 kg, pet meter)
controls are in neutral and the brakes are locked. ‘. x 51mm x 9.5mm) angle iron scraper bar. WIDTH: Cutting width plus
TONGUE: Adjustable, 88-1/2" (2.25m) long with 12" (0.30m) plus additional
CAUTION! Park or block the disk harrow so it will not roll when disconnected from tongue jack and reversible ductile iron 12" (0.30m) with feathering
the tractor drawbar. clevis. blades.
HYDRAULIC

GANG ANGLE: 17° to 25° front to rgar.
CYLINDERS: 4" x 8" x 1-1/2" with stroke

: . BEARINGS:  Protect-O-Shield heavy duty 1-1/2" (38mm)
(_ZAUT.ION! When w.orkmg on disk harrows, care should be exercised in handling or square bore greasable ball type, toggle control on 50" (1.27m) main
tightening bolts near disk blades to avoid injury. mounted. : frame. 4" x 16" x 2" on 86"
(2.18m) main frames.
CAUTION! Alwavs secure for transport : . . . Model Cutting No.of  No.of Approx. D.B.H.P. Approx.
Y port by using the lock pin and wing lock pins. :  Width Discs  Bearings Required Weight
. . . HP Lbs. .
CAUTION! Never clean, adjust or Iubricate a disk harrow that is in motion. Wl s 1Kl
. 50" [1.27m] MAIN FRAME
CAUTION! Stay out from undemeath wing gangs when folding or unfoiding. F#-2224-PB 83" (2.51lm) 22 3 70-90 (52-67) 4306 (1953)
F42-2424-PB 9" (2.74m) 24 8 80-105 (60-78) 4457 (2022)
CAUTION! When transporting machinery over public roads i F42-2824-PB 106" (3.20m) 28 8 90-120 (67-89) 4953 (2247
D e Ty Over b » comply with your local F43224PB 120" (3.66m) 32 10 100-140 (75-108) 5235  (2375)

and state laws regarding length, width and lighting.

86" [2.18m] MAIN FRAME

A A ddd N

CAUTION! When trailing the harrow over public roads, the SMV Emblem must be F#B-3124-PB  12'0" (3.66m) 32 10 110-150 (82-112) 6067 (2752)
used for protection of tractor and motor vehicle operators. F42-3624-PB 13'6" (4.11m) 36 12 120-160 (89-119) 6145 (2787)

F42-4024-PB 15'0" {4.57m} 40 12 135-175 (101-130) 6513 (2954)

i : . .. *F42-4414-PB 16'6" (5.03m 44 14 150-190 (112-142) 7512 340
CAUTI.I?_I;," When transporting farm implements on public roads after dusk, it is the YF{.4824PB 180" (5.49::3 48 16 165-205 E123-153) 7935 §359;§
responsibility of the operator to provide lighting and reflectors on the rear of the F{2-5424-PB 203" (6.17m) 54 16 185-225 (138-168) 8487  (3849)
implement in accordance with your state law.
*EQUIPPED WITH AUXILIARY FRAMES & CLAMPS
CAUTION! All hydraulically or mechanically elevated operatin
g components must be
blocked to nrevent accidental loweri . OPTIONAL EQUIPMENT RECOMMENDED TIRE SI1ZE
P ng or must be lowered to the ground when making Feathering blade with scraper for rear gang. 9.5L x 15", 6-Ply or 8-Piy

Hose set with one 1/2" x 15' (13mm x 4.57m) and one 1/2" x 16’ 1iL x 15", 6-Ply or B-Ply

: (13mm x 4.88m) hose.
Single wheels in lieu of duals [50" (1.27m) Main Frame].
15"x 10" wheels in lieu of 15" x 8" wheels

Gang Drivers (Set of One)
24"x 1/4" (610mm x 6.5mm) cutout blades in liew of std. 24" (610mm)

Shack absorber bearing riser with 1-1/4" x 2-1/2" (32mm x 64mm)
spring steel shank.
Safety Chain.

adjustments or when the equipment is idle.

NOTE:

Use of disk on tractors with bigher
than recommended drawbar horse-
power will cause excessive mainte-
nance cost and may void your
warranty.




J42 WHEEL OFFSET HARROW 8'8" - 18'8"
STANDARD SPECIFICATIONS (Metrics in Parenthesis)

AXLES: 1-1/2" (38mm) square, high carbon cold ~ SPACING: 10-1/2 inches (267mm)
rolled steel. WHEELS: Dual 15" x 8" with 6-bolt

hubs. BLADES: 24" x 1/4" (610mm x 6.5mm) Plain with ~ WRENCHES: 2 for gang bolts.
diminishing leveling blades. Back-up WEIGHT: 179 to 208 Ibs. per blade
disc behind right front blade. (81 to 94 kg. per blade),

SCRAPERS:  Heavy duty high carbon steel blades on 422 to 480 ibs. per foot
3/8" x 2" (10mm x 5}mm) spring steel (58 to 66 kg. per meter)
shanks mounted on 3" x 2" x 3/8" (76mm TRANSFORT
x 51mm x 9.5mm) angle iron scraper bar  WIDTH: Cutting width plus

TONGUE: Adjustable, 88-1/2" (2.25m) long with 12" (0.30m) plus additional
tongue jack and reversible ductile iron 12" (0.30m) with feathering
clevis. blades.

GANG ANGLE: 17° to 25° front to rear HYDRAULIC

BEARINGS:  Protect-O-Shield htavy duty 1-1/2" CYLINDERS: 4"x 8" x 1-1/2" with stroke
(38mm) squarc bore greasable ball control on 50" (1.27m) main
type, toggle mounted. frame. 4" x 16" x 2 on 86"

(2.18m) main frame.

Model Cutting No. of No. of Approxr. D.B.H.P. Approx.

Width Discs Bearings Required ‘Weight
H.E. [Kw.] Lbs. [Kgl]
50" [1.27m] MAIN FRAME

142-2024-PB 88" (2.64m) 20 6 75-95 (56-71) 4128 (1872)

J42-2424-PB 104" (3.15m) 24 8 50-120 (67-39) 4625 (2098)

J42-2824-PB 12'0" (3.66m) 28 10 100-130  (75-97) 5054 (2292)

86" [1.27m] MAIN FRAME

J478-2824-PB  12'0" (3.66m) 28 10 110-14G  (82-104) 5886 (2670)

142-3224-PB 13'8" (4.17m) 32 12 125-150  (93-112) 6000 (2722)

J42-3624-PB 154" (4.67m) 36 12 140-175  (104-130) 6355 (2883}

*J42-4024-PB 170" (5.18m) 40 12 160-190  (119-142) 7292 (3308)

*742.4424-PB 188" (5.69m) 44 i6 175-205  (130-153) 7847 (3559)

*342-4824-PB  20'0" (6.00m)} 48 16 185-225  (138-168) 8457 (3B45)

*EQUIPPED WITH AUXILIARY FRAMES & CLAMPS

OPTIONAL EQUIPMENT RECOMMENDED TIRE SIZE

Feathering blade with scraper for rear gang.

Hose set with one 1/2" x 15' (13mm x 4.57m) and one 1/2" x 16'

(13mm x 4.88m) hose.

Single wheels in lieu of duals [50" (1.27m) Main Frame].

15" x 10" wheels in lieu of 15" x 8" wheels.

Gang Drivers (Set of One).

24" x 1/4" (610mm x 6.5mm) cutout blades in lieu of Std. 24" (6 10mm).
26" x 1/4" (660mm x 6.5mm) plain blades in lieu of Std. 24" (610mm).
26" x 1/4" (660mm x 6.5mm) cutout blades in lien of Std. 24" (610mm).
Shock absorber bearing riser with 1-1/4" x 2-1/2" (32mm x 64mm)
spring steel shank.

Safety Chain.

9.5Lx 15", 6-Ply or
1iL x 15", 6-Ply

NOTE:

Use of disk on tractors with higher
than recornmended drawbar horse-
power will cause excessive mainte-
nance cost and may void your
warranty.



J43 WHEEL OFFSET HARROW 8'8" - 18'8"
STANDARD SPECIFICATIONS (Metrics in Parenthesis)

AXLES: 1-1/2 " (38mm) square, high carbon cold BEARINGS: Protect-O-Shield, extra heavy duty
rolled steel. 2-11/16" (68mun} bore greasable ball
BLADES: 24" x 1/4" (610 mm x 6.5mm) Plain with type, toggle mounted.
diminishing leveling blades. Back up SPACING: 10-1/2 inches (267 min).
disc behind right front blade. WHEELS: Dual 15" x 8" with 6-bolt hubs.
SCRAPERS:  Heavy duty high carbon steel blades on WRENCHES: 2 for gang bolts.
3/8" x 2" (10mum x 51mm) spring steel WEIGHT: 205 to 231 lbs. per blade
shanks mounted on 3" x 2" x 3/8" (76 (93 to 105 kg. per biade),
mm x 5lmm x 9. Smm) angle iron 483 to 533 1bs. per foot
gcraper bar. (67 to 74 kg. per meter).
TONGUE: Adjustable, 88-1/2 " (2.25m) long with TRANSPORT:
tongue jack and reversible ductile iron WIDTH: Cutting width plus 12"
clevis. (0.30m) plus additional 12"
GANG ANGLE: 17° to25° front to rear; (0.30m) with feathering blades
BEARING HYDRAULIC _
RISER: Spring steel shock absorber shank — CYLINDERS: 4" x 8" x 1-1/2" with stroke control on
1-1/4" x 2-1/2" (32mm x 64mm). 50" (1.27m) main frame. 4" x 16" x 2"
on 86" (2.18m) main frame,
Approximate
D.BH.P.
Cutting No. of No. Of Required Approximate Weight
Model Width Discs Bearings H.P. IKw] Lbs. [Kg}
£g" {1.27m] MAIN FRAME
J43-2024 PB 8'8" (2.64m) 20 6 85-100 (63-75) 4590 (20B2)
J43-2424 PB 10'4" (3.15m) 24 8 90-120 {67-89) 5203 (2360)
J43-2824 PB 12'0" (3.66m) 28 10 110-140  (82-104) 5767 (2616)
86" [2.18] MAIN FRAME
J43B-2824 PB 12'0" 93.66m) 28 10 120-150  (87-112) 6599 (2993)
1433224 PB 13'3" (4.17m) 32 12 130-170  (97-127) 6848 (3106)
J43-3624 PB 15'4" (4.67m) 36 12 140-180  (104-134) 7804 (3540)
*143-4024 PB 170" (5.18m) 40 12 160-200  (119-149) 8216 (3727)
*J43-4424 PB 18'8" (5.69m) 44 16 180-225  (134-168) 8984 (4075)
*EQUIPPED WITH AUXILIARY FRAMES & CLAMFS
OPTIONAL EQUIPMENT RECOMMENDED TIRE SIZE

Feathering blade with scraper for rear gang
Hose set with one 1/2" x 15' (13mm x 4.57m) and one 1/2" x 16/
{13mm x 4.88) hose

9.5L x 15", 6-Ply or 11L x 15", 6-Ply

(4) 9.5L x 15", 8-Ply or

(4) 11L x 15", 8-Ply for 17'0"

Single wheels in lien of Duals {50" (1.27m) Main Frame]

15" x 10" wheels in lieu of 15" x 8" wheels

Gang Drivers (Set of One)

24" x 1/4" (610 mm x 6.5mm) cutout blades in lieu of std. 24" (610mm)
26" x 1/4" (660mm x 6.5mun) plain blades in lieu of std. 24" {610mm)
26" x 1/4" (660mm x 6.5mm) cutout blades in liew of std. 24" (610mm)
26" x 5/16" (660mm x $mm) plain blades in lieu of std. 24" (610mm)
26" x 5/16” (660mm x 8mm) cutout blades in lieu of std. 24" (610mm)
Safety Chain

and 18'8" only.

NOTE:
Use of disk on tractors with higher -
than recommended drawbar horse-
power will cause excessive main-
tenance cost and may void your
warranty.



J44 WHEEL OFFSET HARROW B8'8" - 18'8"
STANDARD SPECIFICATIONS (Metrics in Parenthesis)

AXLES: 1-1/2" (38mm) square, high carbon BEARINGS: Protecto-O-Shield, extra heavy
cold rolled steel. duty 2-11/16" {68mm)} bore
greasable ball type, toggle
BLADES: 24" x 1/4" (610mm x 6.5mm) Plain ball type, toggle mounted.
with diminishing leveling blades. SPACING: 10-1/2" inches (267mm).
Back up discs behind every frontblade. =~ 'WHEELS: Dual 15" x 8" with 6-bolt hubs.
SCRAPERS: Heavy duty high carbon steel blades WRENCHES: 2 for gang bolis.
on 3/8" x 2-1/2" (10mm x 51mm) WEIGHT: 210 to 237 Ibs. per blade
spring steel shanks mounted on scraper (95 to 108 kg. per blade),
bars of 2-1/2" x 2-1/2" x 1/4"(64mm x 495 to 546 Ibs. per foot
64mm x 6.4mm) structural tube. (68 to 74 kg. per meter).
TONGUE: Adjustable, 88-1/2" (2.25m} long with TRANSPORT
tongue jack an d reversible ductile iron WIDTH: Cutting width plus 12" (0.30m)
clevis. ¢ plus additional 12" (0.30m) with
GANG ANGLE: 17" to 25°front and rear. feathering blades.
BEARING HYDRAULIC
RISER: Spring steel shock absorber shank— CYLINDERS: 4" x 8" x 1-1/2" with stroke
1-1/4" x 2-1/2" (32mm x 64mm). contro! on 50" (1.27m) main
) frame. 4” x 16" x 2" on 86"
(2.18m) main frame.
Cuatting No. of Ne. of Approx. D.B.H.P. Approx.
Madel Width Discs Bearings Required Weight
HP. [Kw.] Lbs. [Kgzl
50" {1.27m} MAIN FRAME
j44-2024-PB &'8" (2.64m) 20 6 95-120 (71-90) 4730 (2146)
1442424 PB 104" (3.15m) 24 8 110-130 (82-97) 5352 (2428)
86" [2.18m]} MAIN FRAME
144-2824-PB 12'0" (3.66m) 28 10 120-160 ( 89-119) 6429 (2916)
Jj44-3224-PB 13'8" (4.17m) 32 12 130-170 (97-127) 7040 (3193)
J44-3624-PB 15'4" (4.67m) 36 12 140-180 (104-134) 8026 (3641)
*J44-4024-PB 170" (5.18m) 40 16 160-200 (119-149) 8839 (4009)
*J44.4424-PB  18'8" (5.69m) 44 16 180-225 (134-168) 9245 (4194)
*EQUIPPED WITH AUXILIARY FRAMES & CELAMPS
OPTIONAL EQUIPMENT RECOMMENDED TIRE SIZE
Hose set with one 1/2" x 15" (13mm x 4.57m) and one 1/2" x 16' 9.5L x 15", 6-Ply or
{13mm x 4.88m) hose. 11L x 15", 6-Ply

Feathering blade with scraper for rear gang.

Single wheels in lieu of duals [S0" (1.27m) Main Frame] Less

back-up blades.

15" x 10" wheels in lieu of 15" x 8" wheels

Gang Drivers (Set of One)

24" x 1/4" (610mm x 6.5mm) cutout blades in lieu of Std. 24" (610mmy}
26" x 1/4" (660mm x 6.5mm) plain blades in liew of Std. 24" (610mm)
26" x 1/4" (660mm x 6.5mm) cutout blades in lieu of Std. 24" (610mm)
26" x 5/16" (660mm x 8mm) plain blades in lieu of Std. 24" (610mm)
26" x 5/16" (660mm x 8mm) cutout blades in lien of Std. 24" (610mm)

Safety Chain

4-95ELx15, 8-Plyor
4-11L x 15, 8-Ply for all
Models 15'4" and larger.

NOTE:

Use of disk on tractors with higher
than recommended drawbar horse-
power will cause excessive mainte-
nance cost and may void your
wartanty.



GENERAL TORQUE SPECIFICATION TABLE

ALL BOLTS SHOULD BE TIGHTENED TO THE
RECOMMENDED TORQUES SHOWN IN THE
“(GENERAL TORQUE SPECIFICATION TABLE”

GENE?AL TORQUE SPECIFICATION TABLE
USE THE FOLLOWING TORQUES WHEN SPECIAL TORQUES ARE NOT GIVEN
Note: These values apply. to fasteners as received from supplier, dry, or when lubricated with

normal engine oil. They do not apply if special graphited or moly-disulphide greases or other
extreme pressure lubricants are used. This applies to both UNF and UNC threads.

SAE Grade No. 2 5 B+
Bok head identification O O O @ O @
marks as per grade
NOTE: . Manufacturing
Marks Will Vary Torgque Torgque Torgue
Bolt Size Foot Pounds Foot Pounds Foot Pounds
Inches Millimeters Min. Max. Min Max. Min Max.
/4 6.35 5 & 9 " 12 15
5/16 7.94 10 12 17 2_0.5 24 . 29
s 9.53 20 23 35 42 45 54
7716 1191 el as 54 64 70 84
1r2 12.70 a5 52 B0 86 1Mo 132
9/16 14.29 65 75 0 132 "0 192
5.8 15.88 35 105 “is0 180 220 264
/4 19.05 150 185 270 324 Jso 456
1/8 22.23 160 200 400 480 600 720
1 25.40 250 300 580 596 300 1080
1-1-8 25.58 ’ ¥ a0 880 1280 1440
1174 31.75 1120 1240 1820 2000
1.3/8 34,593 1460 1580 2380 2720
11/2 as.1o 1340 2200 3160 3560

* Thick nuts must be used with Grade B bolts




|
PULL TONGUE AMCO F42, J42, J43 & J44 SERIES
DISK HARROW
PULL TONGUE
1 20038 Cross Tongue (for 50" Main Frames) ............. 1
1A 20031 Cross Tongue (for 86" Main Frames) . ...... e 1
2 20034 Pull TONZUE . .cvvvnuevvnrcnnsnnnsnnaens 1
3 16001 Clevis-DuctileIron . ......c.oiiiiiaarnns 1
4 20245 CLOVIS Pl o e e e e e e e e e e eeeen 1
5 11360 ROMLPAI 1/2" X 3" + v oo e e eeeeeeeeaeenn 1
A 10397 LockNut1-1/4"NC,PL . ...... i 4
g 100136 Nut Wrench (fits Hex Nut 1-3/8" & 1-1/2%)y ..o a e 1
. 9 . 100134 . Nut Wrench (fits Hex Nut 1-1/2") ............... 1
1t 100061 Hose Holder .......vicerreavnnnoansenosanns i
10867 Hex Bolt1-1/4"x 6-1/2"NC,PL ...........o-to 2
11037 Hex Bolt1-1/4" x 8" NC,PL .........c.vavnnnnn 2
10067 Hex Bolt 5/8" x 5-1/2"NC,PL ... ......ivvenn e 1
10299 ‘Lock Nuts/8"NC,PL . ... it 1
9628 Trunnion Clamp ........... e, 2
9919A Stabilizer Swivel .. ... i 1
20108 StabilizerRod ... .oreeiiii it 1
10872 Cut Washer 1-3/8" PL .. . ..o iiieirii e e 3
10460 SPEHIE -+« e e en e eenereeeene e e 2
9892 aaTTs k7= S 1
10606 Grease Fitting 1/8" NPT Threaded . .. ... .. ... - 2
_ g | 11279 Siotted Hex Nut- 1-3/8"N.C. .. ... ... hiineenes 1
SLoal 11261 ParkingJack ..........cccoeiiinninnnainnnns 1
S 10910 ROILPIL oo e oeeeenn e eemeeeannnenneemeens 1
G § i 10075 Cotter Pin ........... L 1

NOTE: ABOVE DRAWING DOES NOT SHOW NEW SAFETY CHAIN ATTACHMENT

8




"
50" MAIN FRAME | AMCO F42, J42, J43 & J44 SERIES
50" MAIN FRAME & ROCKSHAFT
1 20039 Main Frame . . ..o ovivmevnnrneereanrarcns
yA 20032 PivotBracket . .. ..cvvevnriiiiinnnenen
3 20136 Pin 10-1/4" Long 1-1/4"Dia. .............
4 10397 Lock Nut 1-1/4"NC,PL .........c..oovvn
5 10043 HexBolt 5/8"x61/2" .. .oiiiiniinns
6 10299 Lock Nut 5/8"NC,PL . .......civiiinnnns
7 9628 Trunnion Clamp .. ...ooveeroeiomnannnnse
8 20040 Clamp .....ovvevinrernensrsonnecsnens
9 100979 Clamp Cap 1-1/4" HRMS PL 3-1/2" x 11" ...
10 10873 HexNut 1-3/8NC,PL .......oiviinnn
11 100748 »  Gang Frame Clamp 3/4" C1045PL .........
12 9752 U Bolt /8" Dia. o ov e eieeiiecnaanr e
13 10396 Lock Nut 7/8"NC,PL ... ... .. ccooivenens
14 20075 CONNECLOT .. .uvvvrrranreronnnnmnescanns
15 20025 ,Rockshaft ..........oocoiiiiiionins
16 101270 Pin1"x5-7/8"Long - - ovevrrennnnna-nns
17 10868 Lock Nut I NC,PL .....ooiiiiiiniinenes
19 10232 BHexNut 1-1/2" NC,Slotted ...............
19 10910 RollPin 5/16" x2-1/4" . ... i ent
20 11081 Grease Fitting 5/16" Drive-In .. ... .........
21 11501 Bushing 1-1/2”Long . ... ...ccovoinenn ot
22 10371 Klk Pin 1/4" e iieiaeaaine s
23 0871 Transport Pim . ... oovenviiann ot
24 0866 Rockshaft Pivot Pin 7-5/8"Long .. . ........
25 10509 LockNut3/8"NC,PL ....... oot
26 10773 Machine Bolt 3/8" x 3-1/2" NC,PL, GRS ....
9270 Bronze Bushing included in Rockshaft Assy.
forpivot pins . ... .oovvneii i

10

11

...... 1
..... 1



e
86" MAIN FRAME ;_ AMCO F42, J42, J43 & J44 SERIES
" 86" MAIN FRAME & ROCKSHAFT
Ref. No Part No. Description No. Req’d

1 20030 Main Frame . .. .oovvreieee cnnenramancenaansss
2 20032 PivotBracket . ... ovoieeier it
3 20137 Pin12"x1-1/4"YLong .. ... cvoiinnneainnns
4 10397 Lock Nut 1-1/4"NC,PL ................ RPN
5 10043 HexBolt 5/8" x 6-1/2" oo eens
6 10299 LockNUL ..ot e i iiaceee e timemnman i aes
7 9628 Clamp Trunmion ............ocoeirrmneeaennn.
R 20040 Clamp ...oovveeiiimnanee e
9 100979 ClampCap ......vvveeranncennnnnnansnneaes
10 10873 , HexNut1-3/8"NC,PL............covnmveneees
11 100748 GangFrame Clamp .........c.coiioeniniens
12 9752 U-Bolt 7/8 DA, . ovvveeencanransnasneasoanns
13 10396 Lock Nut 7/8"NC,PL ... .o
14 20033 CONMDECIOT .+« v v eeeevecveneaeanmaonnasenaenes
15 20029 T ROCKSHAR ... e
i6 101270 Pin1"x5-7/8"Long ... ..oecciveiiecannaraans
17 10868 LockNut I"NC,PL ... .ci it iiiiiieiiennenanes
18 10232 Hex Nut 1-1/2"NC, Slotted .. .......ccovvnevnes
19 10910 RollPin 5/16" x 2-1/4" . (..ot i eeens
20 11081 Grease Fitting 5/16" Drive-In . . ... .. ... ...
21 11501 : Bushing ....oociiii e e
22 10371 Kk Pin 14" i i i e e nsenns
23 0871 Transport Pin. . .. ovvn oo i
24 0866 Rockshaft Pivot Pin7-5/8"Long ............c.ne
25 10509 LockNut3/8"NC,PL ... ... ciiiimiranns
26 10773 Machine Bolt 3/8" x 3-1/2"NC,PL, GRS .........
27 20035A DepthBar ..ot
28 *20264 Depth Gauge Stop .. ... covvn i renneennns
29 100963 Pin 1-1/4" Dia. x3-3/4"Long . ................ ..

9270 Bronze Bushing included in Rockshaft Assy.

Pivot points
10855 Hex Screw 1/2x I NC,PLT,GRS5 ........ ...t

NOTE: #10855 is Set Screw for #20264 Depth Gauge Stop

*Replaces all 0867A Depth Gauge Stops on the following:
Model F42 - Serial #4015 & Up
Model J42 - Serial #3078 & Up
Model J43 - Serial #5034 & Up
Model J44 - Serial #6044 & Up

12 13



SPINDLE & HUB SPINDLE & HUB

1 10880 Spindle 1-15/16" Dia. x 13" Long ............... 4 1 10922 Spindle 2-7/32" Dia. x 14-1/2"Long «............ 4
3 10256 Seal (C/R22870) .. ..ooviene it 4 2 10467 Seal (C/RS2430) come v vveeenanaerrnecnannenes 4
4 10258 Cone - Innier (Timken #342A) .................. 4 3 10469 Cone - Inner (Timken #25590) ...........ccovone 4
5 11297 Hub w/2 Cups, 6 Hub Bolts & 6 HubNuts ........ 4 4 10463-1 Hub w/2 Cups, 6 HubBolts & Nuts .............. 4
5 11298 Hub-6Bolt F& H (PressedIn) . ................ 4 4 10468 Cup - Inner (Timken #25520) . . ..o vvvinecnes 4
5 11299 Bolt-Hub 1/2"x 1-7/8"NF .. ........ccoovnnn. 24 4 10472 Cup - Outer (Timken #25821) = ... .o v oovvvvnnens 4
5 11046 NutHub 1/2"NF .. oot e 24 4 10470 Hub Bolt 9/16" x 2-1/4"NF ... ..ooovanianeennn. 24
5 10257 Cup - Inner (Timken #332) ... ....oovivininnnn.. 4 4 10471 Hub Nut O/16" NF o eveeeeeneane e ananncanns 24
5 10261 Cup - Outer (Timken #14276) .................. 4 5 10473 - Cone - Outer (Timken #25877) - . .. .-+ oo vverenss 4
6 10262 Cone - Outer (Timken #14137A) ................ 4 6 10263 Washer 7/87 oo e eiaienereann e aaeases 4
7 10263 Washer - Spindle 7/8" ... . ...\ttt 4 7 10291 Cotter Pin 5/32" x 1-1/4" .. (oot aens 4
8 10264 Nut 7/8" NF, Slotted ......... ..., 4 8 10264 . Nut7/8"NF,Slotted .......cocvmveeevnremnren: 4
9 10291 Cotter Pin 5/32" x 1-1/8" ... ... . .cievininnns 4 9 10474 HUb CaP v vvoeevnnemennnneenn e 4
10 © 10242 HubCap ..... ... i 4 10 11236 Wheel 15 x 10 - 6-Bolt(Optional) ............... 4
11 10936 Wheel 15x8 - 6-Bolt ....... ..., 4 - JA-05-0024 Sub Bundle Spindle & Hub Complete ............ 4
11 11236 Wheel 15x 10 - 6-Bolt(Optional) ............... 4 : |
NOTE: Use on F42 - J42 - J43 - J44 : ¥NOTE: Use on F42 - 142 - J43 - J44
50" & 86" Main Frame before " 86" Main Frame Only after Serial #95020045

Serial #95020046 --(Spindle & Hub Assy. -- remain same for 50" Frames.)




AMCO F42, J42, J43 & J44
AUXILIARY FRAME
Part No. Description No. Reg’d
1 20090 Assy.ShortRail ......... ...t 1
2 20091 Assy. LongRail ..... .. .ot 1
3 20040 Assy.Clamp .. .....ooeiiiiiiiii s 4
4 100979 Clamp Cap ....oovvimriiinn e ees 4
5 10873 HexNut 1-3/8NC,PL .. .. oot 8
6

F42 Model - Use with 44, 48, & 54-Blade

742 Model - Use with 36, 40, & 44-Blade




i 4 x 8 HYDRAULIC CYLINDER (PRINCE BRAND) 2500 PSI 4 x 8 HYDRAULIC CYLINDER (LION) 3000 PSI

@ , r C? C? /@i P T f ¢ O ? C? G% R 1 rm/f f

i e [ %

N R/ EW _- (?6@.@0@000 ~. @O-
e @ N O O O N O A

L T
/’@ ,
. X
| Ref. No. Part No. Description No. Req’d
12203 4 x 8 Cylinder Complete
Ref, No. Part No. Description No. Reg’d 1 12304 PISton ROd . oo oo i
11257 4 x 8 Cylinder Complete 2 12242 Tube v 1
i 3 12243 Butt .................

1 10965 PistonRod .......... .o 1 A 12244 Piston HEAG . . oo osoe e eae e 1
2 10966 Tube ... i 1 5 12245 PUSIOM &« v o oee e e e eee e ae b aa e 1
3 10952 Buﬁ ....................................... 1 5 12246 Lock Nut 1-1/8" - UNF, '€ o O 1
4 10967 PistonHead ......... ..., .1 . Clevis for 1-1/4" Dia. Pin . .o ovvvniciieeieeens 1
5 10968 Piston ..................... e 1 7 11502 Tie Rod 5/8 x 8" ... 4
6 10980 LockNut1"-14NF ............ e e 1 8 12247 1e Ro }i .- G 5 .................... i
7 11502 Clevis for 1-1/4" Dia. Pl - oo v oo 1 9 12248 Hex Nut 5/8" UNF, GE5 ..ooooomenereeeees )
8 16970 TiIeROG ..ot e e e 4 17 10956 gifaws Pin- 1" XA e :

9 10139 HexNut-5/8"NC,PL ... ..., 4 18 10957 IP oo e
17 10956 Pin- Clevis 1" X 4" . ... .ooveii e, 1 19 12277 Pipe Plug - 3/4" - I6 UNFORB ................. 1
18 10957 L P 2 20 10937 Stroke Control . ....... e - 1
19 10978 PipePlug 172" NPT . ... ...... e 1 22 20570 Pin-1-1/4 Dia. w/lube fitting & 5/16 x 2-1/4 Roll Pin 1
20 10937 Stroke COMtrol . . .. .veeeeeeeineeneennns.n, 1 23 11081 Grease FItINg . ......ooovvorrinoeenrinannes 1
24 20570 Pin--1-1/4 Dia. w/lube fitting & 5/16 x 2-1/4 Roll Pin 1 21 12235 Seal Repair Kit ...........ooovnvrvnvnnenenes 1
25 11081 Grease Fitting .......occocimniiiiiiinenan.. 1 10 “OPRINE . oo iiie e i e i e 2
21 10976 Seal Repair Kit (Prince #8600) ................. 1 11 “OPRINZ .o -ovvvenmmm e 1
10 10958 COPRINEZ - o oot v et 2 ' 12 WaSHEE oot ien s 2
11 10959 SOPRING v vneveee e 1 -' 13 PRI « < v v v o eeevvmnmaeae e 1
12 10960 Washer ...ttt i e 2 . 14 COPRINE o oovvvieen e i
13 10971 “Q” Ring ................................ 1 : 15 , Washer ..... . ittt iin s 1
14 10972 COPRIDE - o e v voee e e e e e 1 _ 16 WHDE -+« < e e e e e eeeeene e e 1
15 10973 W:dsher ................................. 1 : 24 12180 Adapter 1/2" to 1/2" ORB ASAE Thread .......... 2
16 10974 Wiper. ... 1 25 12302 Nylon Thread Lock . ... .ovvvnnrrnvoiimeenens 1
Lo ) . . 26 12288 Socket Set Screw 3/8" UNC x 1/2"KNUR ........ 1

NOTE: Seal Repair Kit Parts Available i Repair Kits only NOTE: Seal Repair Kit Parts Available in Repair Kits Only (Ref. No. 10-16)
Use this cylinder before Serial #95110416. ) ! Beginning with Serial #95110416, use this cylinder.
17 18




4 x 16 HYDRAULIC CYLINDER (LION) 3000 PSI

‘Ref. No. Part No. Description No. Req’d

12204 Cylinder Complete ..............ccoooieonannn 1
1 12249 Head -Piston ... .. et 1
2 12234 Butt ... i e L
3 12250 TUDE .o ooee e i ier e e 1
4 12251 PistonRod . ...t ii it 1
5 12252 TIEROA - oottt i 4
6 12253 JoTeITs ) + SO UPUPA PR 1
12237 Seal Repair Kit .. ........cooiiiviininiannnn. 1
7 O RINE . .t iie et ec i 1
8 O-RINE . oo eeveee e iiiae e ceraa e 3
9 Washer ...ttt a i isamacenaaam 1
10 Washer « oo it e 2

11 2057 A1 1 S 1.
14 12246 Lock Nut 1-1/8"-12UNF,GR-C ............... 1
15 12277 Plug3/4"-16 UNF,ORB .............coinnnnnn 1
17 100171 CylinderPin .........ccoioiaiiniaiannnnns 1
17A 20576 Pin 1-1/4" (w/Lube Fitting & 5/16 x 2-1/4 Roll Pin) . 1
18 11502 ClBVIS « o e e oo it et e e 1
21 10910 Roll Pin 5/16" x 2-1/4" (notshown} . ............. 3
22 11081 Grease Fitting ... ......c.ooiiiiiineneannans 1
© 23 10077 1-1/4" Cut Washer PLT (Not Shown) . .. .......... 2
24 12180 Adapter 1/2" to 1/2" ORB ASAE Thread .......... 2
25 12302 NylonThread Lock ..........oooiiiiiinnnnnts 1
26 12288 Socket Set Screw 3/8" UNC x 1/2"KNUR ........ 1

NOTE: Items 7, 8, 9, 10. & 11 sold in repair kit only.
Use this cylinder beginning with Seral #95060243.

19




4 x 16 HYDRAULIC CYLINDER (HYDROLINE BRAND)

12087 Cylinder Complete ........c.coniieiennnnts 1
1 12133 Head -Piston .. ... ccvvvneanicnnnn. e 1
2 12134 BUlE .o ot eer ettt a s 1
3 12135 Tube ........... e e et eaee e e aaa e 1
4 12136 PistonRoOd . ... it i
5 12137 TIEROA ..ot i i ir i ccssrraan e ananenann 4
6 12138 PISIOI oo oot iiiimee e enream e 1
12139 Seal RepairKit ......covviinemmminiananrens 1
7 O-RINE .« ooe i 1
8 O-RINg . ..o e 3
9 Washer ..o ee it et 1
10 Washer . ..vuieinrnianenrsrnaannsarcnnannnns 2
11 RO WIPET ..o cccvviveanier i na e e 1
14 12140 Lock NutC-302-16 ... .ot ivineieaa i 1
15 12127 o7 TS AR 1
17 100171 CylinderPin ......ooonninvinirinnenerenans 1
17A 20570 Pin 1-1/4" (w/lube fitting & 5/16 x 2-1/4 Roll Pin) . .1
18 11502 (0 12 - TR 1
21 10910 Roll Pins 5/16" x 2-1/4" (notshown) ............. 3
22 11081 Grease Fithing ... ...ccovvmmnnmeanaorannennens 1
23 10077 1-1/4" Cut Washer PLT (Not Shown) . ............ 2
NOTE: Items 7, 8, 9, 10 and 11 sold in repair kit only.
Use this cylinder after Serial #91050117.

20




F42
FRONT GANG & FRAME

(]

ey
Wm--lcnu.pwm.——-—..—_—.—.—...ﬁ

=3

e bt s et bk b Vet b b Ak s e et
00 - HWNRNRRNN—C

19

Part No.

0503
0504
0506
0508
0487
0488
0492
0494
9752
10396
20070
11647
10665
10135
10299
9212
10300
20074
9441
9442
9443
9445
9444
10910
9628
10226
10872
2404
3276
3275
17007

FB-09-0015
16003
11503
11064
100104
10606
17008
0522
1222A
100099
100098
5622A
10489
10710
10395
101084
101086
101076
101080
101074
101078
20068
101049
101019
11652
10395
3255
3250
3278

10722
20529
2456
3263
9446
101082

Description 22
Assy. Gang Frame - 102" ........ooveeeneee 1
Assy. Gang Frame - 108" .........coovevenn -
Assy. Gang Frame - 126" ........ooonrvnonn -
Assy. Gang Frame - 144" ..........ooonrnes -
Assy. Gang Frame - 165" ...........coccvnes -
Assy. Gang Frame - 183" ............o00one -
Assy. Gang Frame - 200" .......cooonvnns -
Assy. Gang Frame - 219" ..........oovenone -
S ATV /1 L v TP 8
Lock Nut 778" NC,PL ... ... .coviviiennes 16
Assy. Bearing Riser . ......oovvviiieenvnes 4
Flange Lock Nut 5/8NC,PL .............. 14
Carriage Bolt 58 x 2NC,PL, GRS .......... 4
Carriage Bolt 5/8 x 1-3/4 NC, PL, GRS ...... 18
Lock Nut S/8NC,PL .. ...t 8
WP BOlE3A DA L. -
Lock Nut3M4NC,PL ....oocmiiiiaiiines -
ASSY. SUPPOTE «oovvcnieni -
Gang Bolt 1 %47 Sq. - 42-7/8" 5 Blade ........ 1
Gang Bolt | %47 3q. - 52-3/8" 6 Blade ........ i
Gang Bolt 1 '4” Sq. - 61-3/8" 7 Blade ....-... -
Gang Bolt 1 %" Sq. - 79-7/8" 9 Blade ........ -
Gang Bolt 1 %" Sq. - 70-5/8" 8 Blade ........ -
RoUPInSAGX2-1/4 . ..oovriiiinnnes 2
Clamp Trunnion .....ocvvemercnnmennnes B
Nut Gang Bolt 1 %" NF, Slotted . . ........... 2
Cut Washer 1-3/8PL ... ..ooiaieiionannn 2
Bumper Washer ... .....ooonaiiiriramens 2
Blade 22 x VAPL ... i 2
Blade 22x1/4C.O. o iinriiiiiiiineaes 2
EndBeli-Small ... ..o 4
Sub. Assy. Bearing & Housing - .......c.---- 4
Housing-Bearing ....... .o omieeernes 1
BEAiNE «ccovvrnmmmarrmramseanrmnres 1
SnapRINE ... omevrrmi e 1
Washer 100mm . ....oonvcnmiimnroen 2
Grease Fitting /8 NPT 45" ... .......o0ne 1
EndBeli-Large .. ... .ccovivrnnnannnenns 4
Spacer SPonY ..o . ia e 5
End Gang Washer .. ........oovnnrininnns 2
SpacerPlate .. ... oot 2
BearingPlate .. ... oo 2
LockPlate . oovreriivreeeaaar s ema e 2
NutGang Bolt VYaNF ... ooiniainnnes 2
Carriage Bolt ¥ x 2 NC, PL, GRS ...cicennnn 2
Lock Nut s NC,PL ..o 2
Scraper Bar3x2x3/8-96-3/4 ..........--. i
ScraperBar3x2x3/8-106 ............0oon -
Scraper Bar3x2x3/8-59-3/4 ........oon -
Scraper Bar3x2x3/8-78-1/4 ... ....ovnenn -
ScraperBar3x2x3/8-50% ..........0on -
Scraper Bar3x2x3/8-69 .........ooohnne -
Assy. ScraperRH. ....oivenniiiinue i0
Scraper Shank ... o...oooaiiiaa s !
ScraperBlade . ... ... 1
Machine Bolt (Black)1/2 x 1-1/4 NC, GRS .2
LockNut I/Z"NC,PL ......ccvnvernns 2
Blade 24 x 1/4PL .. ..o 9
Blade 24 x 14 CO. ... iiii i 9
Blade 10x 11 Ga. PL Backup ............ - i
Carriage Bolt 5/8x 2 /2" NG, PL ..........- -
Gang Frame 246-3/4" ... .....ooiinninnns -
Blade 26 x /4 C.O. ... ..o ieiiirvnes -
Blade 26 x 4PL ... v -
Gang Bolt 10 Blade 89-1/8"Long .........-- -
Scraper Bar 87-1/2" ... ..o oiiiieeis -

ARt

1 s owm

ThRAIvIY,

No. Req’d Blades
28 32 36 40 44

]
i
1
)
[l

16 20 26 26 30

s
[
o
-
-~

17 19 23 25 30

Y
wn
[
=)
-~

21 25 29 31 35

8 10 12 12 14
2 1 - 2 2
4 2 - 4 4
2 1 - 2 2
- - - 1 -
P -2 2
1 2 - -
- - -1
2 2 3 3
0 12 12 4

=]
—

! NNNNNNN\GM—NH—-—U\MNNNNN°
(o]

'NNNNNNNHG\—‘NH-‘F'GNQ\NNNNN
4mwwwwwu-a\—-u-——-—mmnmuww
-wuuuuuqu—ww—uqqmumwu

|3 NNNNNNNW-&“N"'*‘"#&NNNNNWN' !

1 -1
-1 z - -
- - 1 “
- - - =}
13 15 17 19 21
| H T S
1 11
2 2 2 2 2
2 2 2 2 12
13 14 16 18 20
12 14 16 18 20
| N S TR B
2 1 - 2 2

— Gl bea ek e b

L=

' wwwwwwwaw—m—-——mmmuuwu

B v 1 e
L

—— b3 B B BN e
M



F42
REAR GANG & FRAME

23

\D&-JG\LA&UM-—-—-—--—-»—-.—-—E

B

F42 SERIES DISK HARROW-—REAR GANG & FRAME

Part No.

0503
0504
6506
0508
0487
0488
0492
0494
9752
10396
20070
11647
10665
10135
10299
9212
10300
20074
9441
09442
0443
9443
9444
10910
9628
10226
10872
2404
100738A
3276
3275
17007

101082

ipti 22 24 28
Assy. Gang Frame - 102" .. ......ooniiiiiinns 1 - -
Assy. Gang Frame - 108" ... ......ovniiinnns - 1 -
Assy. Gang Frame - 126" .. ......oovvnieinns - -

Assy. Gang Frame - 144" ... ......oooninnns - - -
Assy. Gang Frame - 165" .. .......oovneivan s - - -
Assy. Gang Frame - 183" . ... o.oenniiienn o - - -
Assy. GangFrame -2007 ... ... oociieanin e - - -
Assy. GangFrame - 219" ... voiiiaen - - -
G B =T 372 Bl 0 1 YR 3
Lock Nut /8" NC,PL .. oooveiiiieaaaner e 16 16 16
Assy. Bearing Riser ... ...o.ooiveiiiiits 4 4 4
Flange Lock Nut S/ NC,PL ... ....ccvvvinvn s 14 15 19
Carriage Bolt 5/8 x 2 NC, PL, GRS . iiiien e 4 4 &
Carriage Bolt 5/8 x 1-3/4 NC,PL, GRS . ..... .. .. 13 19 21
Lock Nut S/BNC,PL ...t ns 3 3 3
B IADHR - - - 2
LockNut34NC,PL ... ..oiiniiriiaiannen et - - 4
ASSY. SUPPOTE - oo ehiiei e - - 2
Gang Bolt | %" 8q.-42-7/8"5Bhde ......... L= .
Gang Bolt 1 %5 Sq, - 52-3/8" 6 Blade ........... 1 2z -
Gang Bolt 1 4" Sq. - 61-3/8" 7 Blade .......---. - - 2
Gang Belt 1 %67 8q.-79-7/8"9Blade ...........- - -
Gang Bolt 1 %4" 8q.-70-5/8"8Blade ...........- - -
RollPin 516 x2-1/4 .. .oiiiiiiionnnnn 2 2 2
Clarmp TRDNION o\ veeenen e e rvae s araanes 38 & 8
Nut Gang Bolt § ¥ NF, Slotted ............0--. 2 2 2
CutWasher 1-3/8PL ... ..o viinninns 2 2 2
Bumper Washer - . oovviriiiiiiaa e i 1 1
Bumper Washer .......oiarimainianieees 1 i 1
Blade 2Zx VAPL. .. ooveirr i eranemas i 1 1
Blade 22 x4 CO. .. covnrnmnirunrnneans 1 1 1
EndBell-Small .....ovveimniiiniraniinanns 4 4 4
Sub. Assy. Bearing & Housing .............-.- 4 4 4
Housing-Bearing .....o.cverereamanoans 1 1 1
Beaming . ..ovvverranenernmacsssasmnns 1 1 1
SnapRINg - ... .vvroriiiiiiia i i 1 1
Washer 10010 ... coecvivrnnnnanasanan 2 2 2
Grease Fitting 1/8 NPT Straight 457 ......-.. 1 | S
EndBel-Large .. ...cvvemnorininronnnanees 4 4 4
Spacer Spool ... .iiiiiieaiiaieieen 5 6 8
End Gang Washer .......ocovereonsroarnnnns 2 2 2
SpacerPlale ... c.ooooniiiiranin i 2 2 2
BearingPlate _c.ovvviociiiiii e z 2 2
LockPlate ...ocoiininrinnacrannnnns beenns z z 2
NutGangBelt 1%NF .. ....oovviiiiavnerna-s 2 2 2
Carmriage Bolt 4 x2NC,PL,GR5 ......c.ove e 2 2 2
LockMNut NG, PL ... oor it inenes 2 2 2
ScraperBar3x2x3/8-963/4 ... ......uieo ot 1 - -
ScraperBar3x2x 38106 ....oooviiiiis - 1 -
ScraperBar3x2x3/8-593/4 ... ....coorln - -
ScraperBar3x2x3/B-781/4 .. .. ...ine - -
SeraperBar3x2x3/B-50% .......iioils - - -
ScraperBar3x2x3/B-69 ... . .ooiiiiinnns - - -
Assy. Seraper LH. ... cooiiiiiiiiiiee s 10 11 13
ScraperShank .......ooiiiiiiiieines 3 T 1
Blade ... .vviiciiinmaraminaromann 1 1 1
Machine Bolts (Black) % x -1/ NC,GRS ....2 2 z
Eock Mut %W NC,PL . .c.oveeiiiiinaans 2 2 2
Blade 28 x 1APL . o.ouiiniiiiainrcnanns 9 10 12
Biade24 x1/4C.0. (... .iiii ittt g 10 12
Blade 20 x3/16PL ... ovvniieaiiiiaane 1 I 1
Blade 20x W16 C.0. .. oivvinn i H i 1
Carriage Bolt 5/8 x 2ANC,PL......oovvivens - - -
Gang Frame «.....ouiermnmnaannenminimae, - - -
Blade 26 x V4CO. ... i - - -
Blade 26 x T/4PL ..o orvreirniniaiiaanns - - -
Gang Bolt - 10 Bladc 89-1/BLong ............- - - -
Scraper Bar - 10 Blade 87 %" Long ... -+ -+ - - -

24

L 'NNNNNNN‘DU!-N-'-ﬂ—-MMHH-——NNSN: - b )

—— D) R e
v

=~

36 40 44 48

6 6 7 B
23 27 30 32
6 6 71 &
29 31 35 39
iz 12 14 16
-2 2z 1
- 4 4 2
-2 2 1
- 2 1
2 - - 1
- - 1 i
2 3 3 3
12 12 14 16
2 3 3 3
2 3 3 13
1 2 2 2
H 1 i 1
1 11 1
r 1 | B
6 6 7 B
6 6 7 &8
1 1 [ |
1 1 11
1 i [ |
2 2 2 12
i 1 1 1
6 6 7 B8
i i 12 13
z 3 3 3
2 3 3 3
2 3 3 13
z 3 3 .3
z 3 3 3
2 3 3 3
2 3 3 3
- 1

2 -
" ) P
- - 1 1
17 19 21 23
1 | S T |
1 1 i 1
z 2 2 2
z 2z 2 1
16 18 20 22
16 18 20 22
1 i 11
H 1 1 1
-2 21

1
b
'
1



J42
FRONT GANG & FRAME

\ow-.ammhuw—.—..-m..._._.E

AMCO J42 SERIES DISK HARROW-—FRONT GANG & FRAME

pari No.

0503
0506
0508
0487
0519
0493
0516
9752
10396
20070
11647
10665
10135
10299
9212
10300
20074
9455
9450
9444
9451
9453
9454
10910
9628
10226
10872
2404
3255
3276
3275
3250
17007
FB-09-0015
' 16003
11503
11064
100104
10606
17006
0523
1222A
100099
100098
5622A
10489
10710
10395
101052
101070
101103
101050
101051
20068
101049
101019
11652
10395
3255
3263
11576
3250
2456
3278
10722
0518
101104

Description
Assy. Gang Frame - 1027 ..............ve
Assy. Gang Frame - 126" ...........ooen
Assy. Gang Frame - 144" ................
Assy. Gang Frame - 165" .............ooo
Assy. Gang Frame - 187" ...........co0ve
Assy. Gang Frame - 209" ...............-
Assy. Gang Frame - 228" _..........ovene
P Bolt 7/8"Dia. ..
Lock Nut 7/8NC,PL .......coviviinnns
Assy. Bearing Riser . ......covrivinnorins
Flange Lock Nut /8 NC,PL . ............
Carriage Bolt 5/8 x 2NC,PL, GRS ........
Carriage Bolt 5/8 x 1-3/4 NC, PL,GRS .....
Lock Nut5/8NC,PL ... .....ovvmenrnnn-
s Bolt3/4Dia ... iae s
Lock Nut3/4NC,PL ............covvenn
Assy. SUPPOIt . oo vvvriiin i
Gang Bolt 1 '4” Sq. 103-1/4" 10 Blade... ...
Gang Bolt 1 4" Sq. 49 %" 5Blade .........
Gang Bolt 1 %" Sq. 70-5/8" 7 Blade ... ...
Gang Bolt 1 %” Sq. 60-1/4" 6Blade ... ...
Gang Bolt 1 %" Sq. 81-3/4" 8 Blade ... ...
Gang Bolt 1 %" Sq. 92 %" 9 Blade .........
RoMPinS/16x2-1/4 .. ooooiiiiirreains
Clamp Truanion ......couvr-rereraarens
Nut Gang Bolt 1 %" NF, Slotted ...........
Cut Washer 1-3/8PL ... ovviirninns
Bumper Washer .. . .. e beneacanara s
Blade 24 x 4PL . . o.oiiiniiiiannr oo
Blade22x1/4PL .. ...t
Blade 22x 14 CO. .. ..o iniiiieiaannns
Blade 24 x ACO. . coiiininivnannae-
EndBell-Small .........cooinimninnes
Sub. Assy. Bearing & Housing . .....-..---
Housing-Bearing ......-..ccoveriens

EndBell-Large . ......comunnrnireeenns
Spacer Spool ... aaaie e
Bnd Gang Washer .. ....commuerininens
SpacerPlate . ... ooviniin e
Bearing Plate .. ... .cvnvonnnininieie s
Lock Plate - . ccvrvceinmm o iarraanne o
NutGang Bolt 1 2" NF .....o.ovienenes
Carriage Bolt %2 x ZNC, PL, GRS ........-
Lock Nut e NC,PL .....ocicvvanvnannen
Scraper Bar 3 x 2x 3/8 - 101-1 | 14 1: PR
ScraperBar3x 2 x 3/8 - 123-1/16" .....-..
Scraper Bar3x 2x 3/8 - 58-15/16" ........
Scraper Bar3 x 2x 3/8 - 80-5/16" .........
Scraper Bar3x 2x3/B-91"......oiviies
Assy. Scraper RH. ....ooonviniiininnee

Scraper Shank - ... oonaeiiniees

ScraperBlade ...........iiiiioeen

Machine Bolts (Black) % x 1-1/4 NCGRS

Lock Nut #NC,PL ... .convminnnnes
Blade 24 x M4"PL ... ... coiiimraaiinnns
Blade26 x 1/4"PL ... .ot
Blade 26 x 5/16PL ..o
Blade 24 x 1/4CO. ... iinniiiieiens
Blade 26 x 14" CO. ... ...t
Blade 10x 11 Ga PLBack-Up........-...
Carriage Bolt /8 x2x A NC,PL ..........
Gang Frame . ... ..ovomvinrnrinioeenes
Scraper Bar .. ... ..o e

20 24 28 32 36 40

-1 - - - -
R T
B !
6 16 13 13 i3
12 16 20 26 26 26
3 4 5 6 6 6
12 16 18 21 23 26
3 4 5 6 6 6
1s 19 23 27 29 31
6 8 10 12 12 12
I
-2 - - -2
-1 - - -1
1] - - - - 2
.1 - - - -
- 1 - - - -
. -1 - . -
. - 12 - -
. - - -2 -
1 2 2 2 2 2
¢ B 10 12 12 12
1 2 2 2 2 2
1 2 2 2 2 2
1 2 2 2 2 2
2 2 2 2 2 1
2 2z 2 2 2 2
2z 2 2 2 2 2
2 2 2 2 2
3 4 5 6 6 6
3 4 5 6 6 6
1 1 1 1 1 1
1 1 & 1 1 i
1 1+t 1 1 1
2 2 2 2 2 2
t 11 1 t 1
3 4 5 6 6 6
¢ 7 7 8 10 12
1 2 2 2 2 2
1 2 2 2 2 2
t 2 2 2 2 2
1 2 2 2 2 2
1 2 2 2 2 2
1 2 2 2 2 2
T 2z 2 2 2 2
1 - - - - 2
-1 - - - -
U
. - 1 2 - -
- - - -2 -
9 1t 13 15 17 19
S D S | 1 1
r v 1t 1 1
2 2 2 2 2 12
2 2 2 2 2 2

g 10 12 14 16 18
g8 10 12 14 16 18
11 111

B P R e 1t

=,

1 uuuuwwwwwuu—awmmwwmuwww
L

g

—D) e ma b

(=)

L UWWWWWW-‘W'—NH—-‘MWNNNNDJWW
—



o ) ° 742 SERIES DISK HARROW-—REAR GANG & FRAME ’
i o J42 REAR GANG & FRAME part No Description 20 24 28 32 36 40 44 48
’ 0503 Assy. Gang Frame 102" .. ....ooononenonns Uo-o- - s
: 0506 Assy. Gang Frame 126" ... .oovnvnoininenes - H -l - - - - :
! 0508 Assy. GangFrame 144" ... ......iiiines - - -1 - - - -
l 0437 Assy. GangFrame 165" .......coovvieionones - - - , - - -
\ 0519 Asty. GangFrame 187" ... ..o ee - - - - 1 - -
{ 0493 Assy. Gang Frame 209" .. ... ...oiiiiiinia e - - - : : ! .
* el Asey GugFame 228 ..o 3 0 B 13 BN 07
2 a2 ek NUL /B N PL oo 12 16 20 26 26 26 34 34
3 10352 AsSy. BEatiNE RISET ... o+« veoennoomssenenss 3 4 5 6 6 6 B 8
s oA Flange Lock Nut /8% NC, PL ... .o ocvunneen: 12 16 18 21 23 26 29 29
; i 1627 Carriage Bolt /8 x 2NC, PL,GRS ......-.een- 5 4 5 6 6 6 8 g-’
5 e Cartiage Bolt 5/8 x 1-3/4 NC, PLT, GRS ........ s 19 23 27 29 3t 37
! o E oK AL STBNC, L e e seeemerneenenenes 6 3 10 12 12 12 16 16
: ;gfgg L BOlt 34" DI, - v s e e nan e -1 - - - ; - -
‘i;o 10300 Lock NUt 34 NG, P« v veoaeeemaeenanns BRI S
T 1 S - -
i 232354 é:‘); Dot % Sq- 103-1/4" - 10 Blade - ... T
12 3450 Gang Bolt 1 %" Sq. - 49 4”7 -5 Blade . .......... S s
o 444 Gang Bolt 1 %" Sq.- 70-5/8" - 7 Blade ......-... - | S -l
12 2451 Gang Bolt 1 %" Sq. - 60-1/4” - 6 Blade ... ... R
2 o Gang Bolt 1 %" Sq. - §1-3/4" - 8 Blade . ... ... -2 - - !
g 3454 - Gang Bolt1 %" 5q.-92 %" -9 Blade ........... ; ; -2 ’2 i -2 ; ;
L sop RolFin SAGX2 VA" ..o 5 0 1z 1212 16 0
. Fad Nut Gang Bolt 1 %" NE, Slofted - ---.wwor v i 2 2z 2 2 2 3 3
i ig",?,g COt Washer 1-48 P +nenenvnnamnmananeneens b2 2 2 2 2 ; )
1s WaASHET .. i v mciamm e - 1 1
v o ; g:"n?,: Washer (Drilled & Tapped) - - - -ve -+ T 11 1 1 1 1 1
Al FIdE 24X W47 PL - e v enomonennneeenannnns 1 11 1 1 1 11
i e Blade 2% X UE PL oo e eeneeanere e ¢ 11 11 11
. Fosh Diade 22X 14" C.O. —rvnonoeninne o P11 1 1 o1 11
i 7350 Blade 24 % V4% C.O. +vnvonesneananmnnnes T 1 1t 1 U 1 1
" o Bt Bl STl v e oo e s 3 4 5 6 6 6 8 B
:9 vl Sub. Assy, Bearing & HOUSHIE - << «.--nces o 3 4 5 6 6 6 8 B
o FE - BRI v s ene e eenrnnmnne T 1 1 1 1t 1 1t 1
A 16003 Hou:a_mg - R S . : : : N : : :
B 11503 BOARG oo onoone e b b
5 10010 Smphmqgé”””"m”m::: ...... s 2 0z 2 2z 2 2 2
g oee e iting 1/8 NPT A5 v e vvven e I 1 1 1 t 1 1 1
; \To06 pie RS 3 4 5 6 6 6 & 8
g he End Bel - amBe oo 6 7 7 8 10 12 11 1
a b3 szc&rSpu&as.h;..............: ............ 1 2 2 2z 2 2 3 3
3 12224 End Gang Woshes ... ooooooe 12z 2z 2 2 30
24 100099 Spac_cr? (8 Lo e S TS
iy Seaoa anﬁylm"”““"""“::::::: ....... 1 2 2 2 2 2 3 3
wo pln ST SN P32 22 2 33
£ 1070 Caningt Balt ¥ x 2 NC, PL, GRS . .v0nneern oo 1 2z 2 2 2 2 3 3
28 by DT NO, BL — v e emoesieeeeeanes , 2 2 2 2 2 3 3
gg {g?ggz Scraper Bar 3% 2% /8- 101-11/16" ..o e
30 101670 . Scraper Bar3x 2x ¥E - 123-V/167 ....ooonn. Sl s s s
0 101103 Scraper Bar3x 2% 38 - SBAS/E .. eerrenn e S ST
| 30 101050 ScroperBar3x2x3/8- 80;5}16 ............... - o b2 , o2
: 3 20060, Smpqmausizﬂxysql T e 13 15 17 19 21 23
3 20069 Assy. e o uo3 s 17 b
B 1ot0to mg?ﬁe SRR i 1 1 1 1 1 1 1
| g i?égég Machine Bolis (Black) ¥ x 1-1/47 NC,GRS ... § ; ; i i ; g %
| > e mkmtzegf'n“"""”m:::::::::s 1o 12 14 16 18 20 22
] 1 3255 Blade 24X I"PL oo s 01z 1416 18 X B
| = e Bladezgx;ﬁe-r»i“"""""”::: ........ g 10 12 14 16 18 20 22
2 Ml B e mCo. L B 10 12 14 16 18 20 22
3 o g::gcgﬁxm"c'o' RO e 10 12 14 16 18 20 22
| % ;ﬁf BIade 20 K FAET PL - oo oo eomenneaeees toror ol i { 1 }
WCO. e 111
35 i 3‘1232 ig ﬁf'}sﬁ PE'(.).'.: L, O TS T S TR S
gg ggg Blade 22 X A" C.0: - vvvnnneeneaneansnens P11 11 11
36 10722 Carriage Bolt 58X 2" . ovvinraiminiieees - } - } T
1 0518 Gang Frame . ...oviovvnnarnvrnnsenmiees ST T
30 101104 SCTAPEE BAE « oo eee e

28




J43 FRONT GANG & FRAME ZRRNE j43 SERIES DISK HARROW-—FRONT GANG & FRAME
Ref No Part No. Description 20 24 28 32 36 40
1 0503 Assy. Gang Frame - 102" ...............onone i - - - - -
1 506 Assy. Gang Frame - 126" ............onnnne - tr - - - -
: 1 0508 Assy. GangFrame- 144" .............cvnhn - - 1 - - -
" % i 0487 Assy. Gang Frame - 165" .. .......c.coovnanns - - - 1 - -
f - ' 0519 Assy. GangFrame - 187" . ... ......cooonnne - - - - 1 -
1 0493 Assy. Gang Frame - 209" . ..........ooiiaens - - - = =]
1 0516 Assy. Gang frame - 228" .. ..o R
2 11522 Shock Absorber Shank ..........ccooovianan 3 4 5 6 6 6
5 11647 Flange Lock Nut /8" NC,PL . ........c..ceevns 12 16 18 21 23 26
6 10665 Carriage Bolt 5/8 x 2" NC,PL,GRS5 ............ 3 5 5 & 6 7
7 10135 Carriage Bolt 5/8 x 1-3/4"NC,PL, GRS ........ 15 19 27 29 31
3 10299 LockMNutS/B"NC,PL ......ciiiiiiimiens 6 B 10 12 12 12
9 9212 5 0l = 10 (I TZ 5 o T S B T |
10 10300 Lock Nut3/4"NC,PL ... ... ciiiiiininvnn- 3 6 6 6 8
i1 100969 SUPPOTE - . vvmvvanrscsnnaerssacs s -1 - - - 1
12 9455 Gang Bolt 1 %4” Sq. - 103-1/4" - i0 Blade ....... ! - - - - 2
12 9450 Gang Bolt 1 44" 8q.-49%”-5Blade .......... R
12 9444 Gang Bolt 1 44" Sq, - 70-5/8" - 7 Blade ......... R
12 9451 Gang Bolt 1 4" 8q. - 60-1/4" -6 Blade ......... - - 1 - - -
12 9453 Gang Bolt 1 %" Sq. - 81-3/4" -8 Blade ......... - - 1 2 - -
12 9454 Gang Bolt 1 %7 Sq.-92%"-9Blade .......... - e = -2 .
13 10910 RollPin5/16 x 2-1/4 . ... .. crinneni e 1 2 2 2 2 2
14 9981 Clamp TIIANION ... ovvovrireiinniieinenaes 6 & 10 12 12 12
15 10226 Nut Gang Bolt 1 4" NF, Slofted . ... ......-.... ¥ 2 2 2 2 2
16 10872 CutWasher 1-3/8"PL . ... .o it iaons P 2 2 2 2 2
17 100738 Bumper Washer ..........ooiinariiiiinirnes 1 2 2 2 2 2
ig 3276 Blade 22 x /4"PL .. o 2 2 2 2 2 12
: 18 3275 Blade 22 x /A" C.O. ... irnia it 2 2 2 2 2 2
1B 3255 Blade 24 x 14" PL .o iiim it 2 2 2 2 2 12
g 18 3250 Blade24x /A CO. ... e cerees 2 2 2 2 2 2
i 19 17004 EndBell-Small ... ..c.coveiiimiiieninn 3 4 5 6 6 6
20 FB-09-0016 Sub. Assy. Bearing & Housing ................ 3 4 5 6 6 6
% A 16014 Bearing-Housing . ... ....... v viunninn I 11 1 1 1
| B 11504 Bearing (DC2I4TTR3) ..o oooenennoeaones i 1 1 1 1
; C 100105 Washer 125MIm oo cvvvenvnconvonnnnasnras 2 2 2 2 2 2
D 11072 RetainerRing ..........cocoiiineenvnns it 1 1 1 1t 1
E 10606 Grease Fitting 1/8" NPT 45" .............. ! 1 1 1 1t 1
21 17005 EndBell-Large «..ovovriianirmnannernnns 3 4 5 6 6 6
22 0947 Spacer Spool ... o 6 6 7 88 10 12
2A 0946 Spacer Spaol (for 143 with Back-Up Blades) ... .. 6 6 7 B 10 12
23 1222A End Gang Washer ... ... iviiiiiinns ¥ 2 2 2 2 2
24 100099 Spacer Plate . ... ....oiaiae e 1 2 2 2 2 2
25 100098 BearingPlate . . ... ... i 1 2 2 2 2 2
26 5622A Lock Plate . . ov oo i i rercanamren e nane 1 2 2 2 2 2
27 10489 NutGang Bolt 14" NF .......coivinananens i 2 2 2 2 2
28 10710 Carriage Bolt % x 2" NC,PL,GR5 . ....... ... 1 2 2 2 2 2
29 10395 Lock Nut %" NC,PL ...cvivivneneennanonens 1 2 2 2 2 2
30 101052 Scraper Bar 3x 2x3/8-101-11/16 ............ R -
30 101070 Scraper Bar3x2x3/8-123-/16 ............. T
30 101103 Scraper Bar3x2x3/8-58-15/16 ............- - - 1 - - -
30 101050 Scraper Bar3x2x 3/8 - 80-5/16 ... - - - i 2 - -
30 101051 Scraper Bar3x2x3/8-91". .. ... cnniinnns - - - -2 -
3 20068 Assy. ScraperRH. .........vieiieninnnen 9 11 13 15 17 19
A 101049 ScraperShank .........ooiiiiiei e P11 i 1 i
B 101019 Scraper BIage . ..ov..uueasncoiiaotaees 1 11 11
C 11652 Machine Bolt (Black) % x 1-1/4" NC,GR5 ...2 2 2 2 2 2
D 10395 Lock Nut %" NC,PL........coviivmvannn 2 2 2 2 2 2
. 33 3255 Blade2d x /M4"PL .. ... i ianns g 10 12 14 16 18
I 33 3263 Blade 26 X 1A4"PL .. ..o g 10 12 4 16 1B
33 14576 Blade 26 X S/16"PL ... oiiiiiai e £ 10 12 14 16 18
34 3250 Blade 24 x /4" C.O. .. ..oy g 10 12 14 16 18
! 34 2456 Blade 26 x 14" C.O. . ...t iviiiiiie et g8 10 12 14 16 18
% 34 11575 Blade 26 x5/16" C.O. ..o ovvninnai o g 10 12 14 16 18
35 3278 Blade 10x 11 Ga PLBack-Up................ | AN U S RS S|
35 1278 Blade 10 x 1} Ga. PL Back-Ups for every blade .. 10 12 14 16 18 20
36 100886 T R 3 4 5 6 6 6
30

i

[T R I R

=)

' wuwwuuw::w-—-—m—‘—wmunwnuuu

B Ry w2 T B3 e |
—



J43 REAR GANG & FRAME

31

J43 SERIE s

Ref. No.

B R R - N e e

10910

10226
10872
100738
100738A
3276
3275
3255
3250
17004
FB-09-0016
10614
11504
100105
11072
10606
17005
0947
0946
1222A
100099
100098
5622A
10439
10710
10395
101052
101070
101103
101050
101051
20069
101049
101019
11652
10395
3255
3263
11576
3250
2456
11575
9481
9487
3276
3275
100886
3278

No. Req’d Blades
Description 20 24 28 32 36 40 44
Assy. Gang Frame - 102" ... oviiiimeinies | - - - -
Assy. Gang Frame - 126" . .......oovinriimnreneos -1 - - - - -
Assy. Gang Frame - 144" ... .ooiiiiianienes - - 1T - - - -
Assy. Gang Frame = 165" .. ... oo oveeviiioneinnes - - - 1 - - -
Assy. Gang Frame - 187" ... .coiiiimiamaenes - - - - - -
Assy. Gang Frame - 209" .........covmnmionennes - - - - - 1 -
Assy. Gang Frame - 228" .........coooniiianenies - I
Shock Absorber Shank . .. ... viirireiannriaies 3 4 5 6 6 6 B8
Flange Lock Nut 5/8"NC,PL ... .....covviemencnres 1216 18 21 23 26 29
Carriage Bolt 5/8 x 2" NC,PL,GR5 ........co0ovnvee 35 5 6 6 78
Carriage Bolt 5/8 x 1-3/4" NC,PL, GRS ...........--- 1519 23 27 29 31 37
Lock Nut5/8"NC,PL .. ..oioiiiinianniiaees 6 8 10 12 12 12
P Bolt 34" DA, . .oe e -1 - - = 1
Lock Nut 4" NC,PL . ... oot it - 2 - = = XA~
SUPPOTL .« oevvcenrees e s -1 - - - L -
Gang Bolt 1 %" Sq.-103-1/4" - 10 Blade . ..........-- L = = = = 2=
Gang Bolt 1 %" Sq.-49%"-5Blade ..............-- -1 - - - -
Gang Bolt 1 %4” 8q.-70-5/8"-7Blade ............... - b = = = =
Gang Bolt 1 4" 5q.-60-1/4" -6 Blade ..............- S .
Gang Bolt 1 4" Sq. -81-3/4"-8Blade ..............- - - 1 2 - - 2
GangBolt1%”Sq.-92%"-9Blade ................ - o = = 2 =W -
Roll Pin /A6 X 1/4" . oo e enn e t 2 2 2 |28 3
Clamp Trunnion . .....ovnvuerscaenrenrmnesros 6 B8 10 12 12 12 ‘16
Nut Gang Bolt 1 % NF, Slotted . ..........ccovnene- 1 2 2. 2 2 |23 3
Cut Washer 1-3/8" PL ... ..innnnniinrrimnniinens 1 2 2. 2 2 §23 3
Bumper Washer .. ......o.ooovnvieoranimcreess -1 1 1 1 1
Bumper Washer (Drilled & Tapped) ........c.connve- 1t 1 1 1 1 1
Blade 22 x /4" PL .. ..o ciiiiin i veiiinimaanenes 11 1 1 1 1
Blade 22 x /4" C.O. ..oovnniinmvinninninennineees 11 1 1 1 11
Blade 24 x 4" PL .. ..o ciin e aniiiannm e tr 1 1 1 1 1 1
Blade 24 x /4" C.O. ... ciiiinmneniiiir e 11 1 1 t 1
EndBell-Small ... ..ot eans 34 5 6 6 6 B8
Sub. Assy. Bearing & Houging .. ........commennrn-s 3 4 5 6 6 6 8
Bearing - HOUSING ... -vovvmvnovrrimimnenenens 11 1 1 1 1 1
Bearing (DC214TTR3) ....o.ovvvvmicnmnnnnens 1 1 1 1 t 1 1
Washer 125Mm ... ..cvurmmmmonnnmmmnanrmonass 2 2 2 2 2 |2m2
Retainer RINE « .o cccvrvmammmnnrmmmrrmmm s 1 1 1 1 1 1 1
Grease Fitting 1/8" NPT 45 . ........convnnnenns 11 1t 1 1 1 1
EndBell -Large . .. .ccvernnooamrnsmennammees 3 4 5 6 6 6 8
Spacer SPo0l ... .iiiiuiii e 6 6 7 8 10 12 11
Spacer Spool (for J43 with Back-up Blades) ..........- 6 6 7 8 10 12 1
End Gang Washer ..........ccoriiimnrinnonnnes 1 2 2 2 2 200 2
SPacer PIAte ... .. viinoen st 1 2 2 2 2 23
BearingPlate .. .. cc.vonveninmaan e i1 2 2 2 =2 2 3
Lock PIate ... ovvenmnennesnmeniasnsmonsnnsss 12 2 2 2 RBE3
NutGang Bolt T Ya"NF . ...o..oonviinrmioereonns 1 2 2 2 BE3
Carriage Bolt %4 x 2" NC,PL, GRS ........co0vvvenes 1 2 2 2 2 2 3
Lock Nut &" NG, PL .. .oovneiinrmae e mneees i 2 2 2 2 R2B3
Scraper Bar3x 2 x 3/8 - 101-11/16" .. ....oonverens 1T - - - - 2 -
Scraper Bar3x 2x3/8-123-1/16" .......coonrennnns - 1r - - - - -
ScraperBar3x 2x 3/8 - 58-15/16" ........oohioeoon - - 1 - - = 1
Scraper Bar3x 2 x 3/8 - 80-5/167 . ......ooovivirinns = = 1 2 == =213
Scraper Bar3x 2x3/8-91" .......ooiiiiiierees - - - s ¥ TN
Assy.Scraper LH. ... ..ooiiii it 9 11 13 15 17 19 21
Scraper Shank . .....ovivnnainamier I 1 1 1 1 i 1
ScraperBlade . . ... ..iin et 11t 1 1 Bl
Machine Bolt (Black) % x 1-1/4"NC,GR5 ... ... ... 2 2 2 2 2 2 2
Lock Nut " NC,PL . ... oooinimirmneeenes 22 2 2 2 2 2
Blade 24 x 14" PL ..o ooiiie i cmnneees 8 10 12 14 16 18 20
Blade 26 X /4" PL ... ... e it 8 10 12 14 16 18 20
Blade 26 X S/L6™PL . .o oo iien e 8 10 12 14 16 18 20
Blade 24 x 1/A" C.O. ... .viin i g 10 12 14 16 18 20
Blade 26 x 1/4" C.O. ... ..vmmnranenear e g8 10 12 14 16 18 20
Blade 26 x 5/16" C.0. ...t 8 10 12 14 16 18 20
Blade 20 x 16" PL .. .. ... ooniniiiiin e 11 1 1 1 ||
Blade 20 Xx3/16" C.O. ...cooor i k1 1 1 1 I 1
Blade 22 x A" PL ... ..o 11 11 1 TN 1
Blade22x1/4"CO. ..... romme e Eibi, S 11 1 1 1 1 1
L e L 1 4 5 6 6 6 8
Blade 10x11 Ga.PLBack-up ..........coooevnrnnes 1012 14 16 18 20 22

(For Models with Back-ups for every Blade)

21



S —————
J44 SERIES DISK HARROW-—FRONT GANG & FRAME

J44 FRONT GANG & FRAME No. Req’d Blades
Ref.No. Part No. Description 20 24 28 32 36 40 44
1 0503 Assy. Gang Frame - 102" ...........ooovnenen t - - - - - -
1 0506 Assy. Gang Frame - 126" e - I = = = [ =
1 0508 Assy. Gang Frame - TA4% | . s cew e geees s s = I o= = B -
) 1 0487 Assy. Gang Frame - 165" ............ccoovnens - - - - - -
1 0519 Assy. Gang Frame - | £ 3 A - - = - | - -
1 0493 Assy. Gang Frame - 209" ............oovenees - - - - - 1 -
1 0516 Assy. Gang frame - 228" .. ... e .
2 11522 Shock Absorber SRank ... -« .«veeeernsnnnnes 3 4 5 6 6 8 /e/
3 10299 Lock Nut5/8"NC,PL ..........ioeiinnrcnn 30 38 44 52 56 66
4 10135 Carriage Bolt 5/8 x 1-3/4" NC, PL, GRS, ..o win o 6 8 10 12 12 16
5 100722 Scraper Bar Support . ... 3 4 4 5 5- 6//6
§ 9212 WP BOIE 378" DR « o o oevve e 3 4 4 5 5§ /e/
7 10300 Lock Nut-3/4"NC,PL .........cconrvnnven 6 8 & 10 10 12
B 100002A “U"Bolt5/8"Dia. ... ... 12 15 17 20 22 25/27
9 9450 Gang Bolt 1 4" Sq. 49 “'-5Blade . ........... -1 - 2 - 4 2
9 9455 Gang Bolt 1 %" Sq. 103-1/4" - 10 Blade ........ [ e = = = KB
9 9444 Gang Bolt 1 %" Sq. 70-5/8" - 7Blade .......... 2 4 o= = = -
9 9451 Gang Bolt 1 %" Sq. 60-1/4" - 6Blade .......... - - 1 1 3 B3 2
9 9453 Gang Bolt 1 %4” Sq. 81-3/4" -8 Blade ........-. = = & = = K -
10 9981 Trunnion Clamp ... cccovmeernnerrarenees 6 8 10 12 12 16 16
1 10910 RolbPin 5/16 x Z-1/4" .. .. .o vviiniieaiienns 1 2 2 2 3 4 4
12 10226 Nut Gang Bolt 1 %" NF, Slotted . ......cvavunnn 1 2 2 2 3 4 4
13 10872 Cut Washer 1-3/8"PL . . .. ... iiniiiaenenn 1 2 2 2 3 4 4
14 100738 Bumper Washer .. ......coovneimiimeeens 1 2 2 3 3 & 4
15 3276 Blade22Zx I/4" PL . ... it 2 2 2 2 282 2
15 3275 Blade2Zx 1/4" C.O. ..o oiivir e meeeees 2 2 2 2 2§82 2
15 3255 Blade 24 x 1/4" PL . ... ooiiiiieiiianes 2 7. 2.2 2 B 2
15 3250 Blade24x 1/4" C.O. oo 2 2 2 2 2 2 2
16 17004 EndBell-Small .. ......ooiunnniiimernnnns 3 4 5 6 6 8 B8
17 100886 SIBEVE .« vvvvmenvnacinnomcorannensamssnmens 3 4 5 6 6 8 8
|18 FB-09-0016 Sub. Assy. Bearing & HOUSINg - - .« ...ccnvenoe 3 4 5 6 6 B8 8
A 16014 Bearing - Housing .- .. ......oooceoenonnns 1 1 1 1 1 1t 1
) B 11504 e VAT TR s i s wwewomn 2 t 1 1 1 1 B 1
62 100105 Washer 125mm ......cvvemcnrnnnmnsear-- 2 2 2.2 2 2 2
D 11072 Retainer RiDEg . ...ovenervnrminmrmnnnnes I 1 1 1 1 8B 1
E 10606 Grease Fitting 1/8" NPT 45" ............-.- 1 1t 1t 1 1 1 1
19 17005 EndBell-Large ..........oomnmmriiannncnes 3 4 5 6 6 8 8
20 0946 Spacer SPOOL . - . oo veuneirranninan s 6 6 7 71 9 8 10
A 3255 Blade24x 1/4"PL .. ... ... cinomiiannnnes g 10 12 14 16 18 20
2l 3250 Blade24x 1/4" C.O. . ... ovoiviiariiannnnns g 10 12 14 16 18 20
21 3263 Blade 26 x /4" PL .. ... . it g8 10 12 14 16 18 20
21 2456 Blade26 x1/4" C.O. .. ... oo g 10 iz 14 16 18 20
21 11576 Blade26 x5/16"PL ... ..o 8 10 12 14 16 18 20
21 11575 Blade 26 x5/16" C.O. .. ... cvrriiiinnnns g8 10 12 14 16 18 20
22 1222A EndGangWasher .........ooonnvnionenns 1 2 2 2 3 4 4
23 100099 SpacerPlate . .........cconooiiiiiniaeens 1 2 2 2 3 4 4
24 100098 BearingPlate . . ... ccooooviinniiiie e 1 2 2 2 3 4 4
25 5622A Lock Plate ... . vvveecrnmamnnrnnarm s 1 2 2 2 3 |4 4
26 10489 NutGang Bolt 1 %" NF .........covooernenns 1 2 2 2 3 4 4
27 10710 Carriage Bolt %2 x 2" NC, PL, GRS ...onumgen g 1 2 2 2 3 4 4
28 10395 Lock Nut W NC,PL ........ccoeiannncns 1 2 2 2 3 4 4
29 100010 Scraper Bar2 ¥4 x 2 /2 X /4" WT-102"........ | S
29 100013 ScraperBar2 %2 x 2 2% 1/4"WT-126" ........ R
29 100015 Scraper Bar 2 % x 2 vux /4" WT-144" (... .... - - 1 - - - -
29 100016 ScraperBar2 % x 2% x /4" WT-165" ........ - = = 1 = &M =
29 100018 Scraper Bar2 % x 2 %ax 1/4" WT- 187" ........ - - - - 1 -
29 100020 Scraper Bar2 %2 x 2% X /4" WT-209"........ £ e o= o= o=~ M -
29 100021 Scraper Bar 2% x 2 Vo x 1/4" WT - 228" ........ - - - .= -
30 20072 Assy. Scraper RH. .....oooooiiiiiiaionns 9 11 13 15 17 19 21
A 100987 Scraper Shank . .....oooooireiians r 1 to1 111
B 101019 Scraper Shank ... .....oevioi i 1 1 1 1 §E 1
) c 11652 Machine Bolt (Black) % x 1-1/4" NC, GR5 ... 2 2 2 2 2 & 2
D 10395 Lock Nut¥"NC,PL ...........ccovevvves o 11 13 15 17 19 AU
31 101055 Clamp Bracket . ... ....ooinoiniiiee 9 11 13 15 17 192
32 3278 Blade 10x 11 Ga. PLBack-up - .........c.o--- 10 12 14 16 18 20 22
58— 3z
34 010
a3 |0]056 -9 X%
1A ( L£ = ? \'4 ﬁ':’



—S—
J44 REAR GANG & FRAME J44 SERIES DISK HARROW—REAR GANG & FRAME ’
Ref.No Part No. 20 24 28 32 36 40 44
| 0503 Assy. Gang Frame - 11 A S | S -
1 0506 Assy. Gang Frame - 12 e o S i S S = 1 = = = = =
1 0508 Assy. Gang Frame - 144" .. .......ooorvnnoees = o« 1 = B g =
) 1 0487 Assy. Gang Frame - 165" ...........cccovoee . = = | = Bz =
1 0519 Assy. Gang Frame - BT e e i sl Gy s - - - - = 2
1 0493 Assy. Gang Frame - 209" ..........coovrnonns T T
] 0516 Assy. Gang Frame - 228" ..........oomneninnn R
2 11522 Shock Absorber Shank . ........ ..o e 3 4 5 6 6 8 8
3 10299 Lock Nut5/8"NC,PL ........cvnevnrenrvnns 30 38 44 52 56 66 70
4 10135 Carriage Bolt 5/8 x 1-3/4" NC,PLT,GRS ....... 6 8 10 12 12 16 16
5 100722 Scraper Bar Support . .......a.eeien e 3 4 4 5 5 6
6 9212 S Bolt 34" Dia ... 3 4 4 5 5 6
7 10300 Lock Nut-3/4"NC,PL .......coiimrnennnes 6 8 8 10 10 12 12
8 100002A “U”Bolt5/8"Dia . .vie e e 12 15 17 20 22 25 127
9 9450 Gang Bolt1%”Sq. 49 %" -5Blade .......- ... T - 3 - "
9 9444 Gang Bolt 1 %" Sq. 70-5/8" - 7 Blade .....-.. s 1 = @« = =
9 9451 Gang Bolt 14" 5q. 60-1/4"-6Blade .....-.. - -t 1 3 - 2
9 9453 Gang Bolt 1" Sq. 81-3/4" - 8 Blade .....---.. T -
9 9455 Gang Bolt 1'% Sq. 103-1/4" - 10 Blade ........ Tt - - - - - -
10 9981 Trunnion Clamp . . ..c.vvvnnnnnmnenannnmsens 6 7 10 12 12 16 16
1 10910 RolbPin 5/16 x 2-1/4" .. ..o iimamees 2 2 2 3 3 4 4
12 10226 Nut Gang Bolt 1 %2” NF Slotted . .....covvnve-n 2 -2 2 3 3 4 4
13 10872 Cut Washer 1-3/8" NF, Slotted .. .............- 2 2 2 3 3 4 4
14 100738 Bumper Washer . ... ...ocooeviernarennns r F f 2 2 @8 3
14A 100738A Bumper Washer (Drilled & Tapped) . .......---- 1 1t 1 1 1 1 1
15 3276 Blade22x 1/4"PL ... ccoiimin i T 1 1 1 1 1 1
15 3275 Blade 22 x 1/4" CO. . ivmvnnrranmman e i 9 1 1 1 e i
15 3255 Blade24 x 1/4"PL ... ..o 1 ¥ & 1 B 1
15 3250 Blade24x1/4" C.O. . ..o iiivmnainina e 1 1 1 11 g1
16 17004 EndBell-Small .. .....coiimnemniaremnenne- 3 4 5 6 6 8 8
17 100886 SIEEVE - oo vcvamrmcanrramasar s 3 4 5 6 6 8 B
1§ FB-09-0016 Sub. Assy. Bearing & HOUSING . .c-vnvcvmvrenn-- 3 4 5 6 6 8 8
) A 16014 T t 1 1 1 1 @G
B 11504 Bearing (DCZI4TTR3) . ......ccevvn e 1 1 1 1 1 1 1
C 100105 Washer 125mMm .. ...oovnmmnmenmnumrnmsnss 2 2 2z 2 2 2Z 2
D 11072 Retainer RINE . ...ccvvvmmerneennarroenes 1 11 1 1 1 1
E 10606 Grease Fitting NPT 45" ... ....cocvvvn v r 4 1 1 & Nl
19 17005 EndBell-Large .......covumnnnnnromennnes 3 4 5 6 6 8 8
20 0946 Spacer SPOOL - - «covosrsrnraeronenianerens 6 6 7 71 9 8 10
21 3255 Blade 24 x 1/4"PL ... .o oivimeerimme e g 10 12 14 16 18 20
21 3250 Blade 24 x1/4"C.O. .......conmiucrrn s g 10 12 14 16 18 20
21 3263 Blade 26 x 1/4"PL . ... ciniiiia s g 10 12 14 16 18 20
21 2456 Blade 26 x 1/4"C.O. .. ...oviiinmriii e g8 10 12 14 16 18 20
21 11576 Blade 26 x5/16"PL . ... .o vimieiii e g8 10 12 14 16 18 20
21 11575 Blade 26 x5/16" C.O. ... cvvie e g 10 12 14 16 18 20
22 1222A End Gang Washer ..........coevoernrmnerrs 2 2 2 3 3 4 4
23 100099 Spacer Plate . . ..o cvovvnnnnin o 2 2 2 3 3 4
24 100098 Bearing PIADE «.cvicr wooopin sl g cvemine smes 2 2 2 3 3 4 4
25 5622A LockPlate . ..oooivrrnmnermnmmennmnmnnoens 2 2 2 3 3 4 4
26 10489 Nut GangBolt 1 4" NF ........cocovmvnrnns 2 2 2 3 3 4 4
27 10710 Carriage Bolt %2 x 2" NC, PLLGRS .......cnnt- 2 2 2 3 3 4 4
28 10395 Lock Nut 2" INGC,PL ... ... cvvenennnrorens z 2 2 3 3 4 4
29 100010 Scraper Bar2 % x2Vx 1/4" WT-102" ........ I = = = &
29 100013 ScrapefBarZ'/:xZ'Ale“WT-lZﬁ" y o ot g s e e
29 100015 Scraper Bar 2 2 x 2 Y2 x 1/ "WT-144" _....... - - T
29 100016 Scraper Bar 2 Y2 x 2 2 x 1/4" WT-165" ........ - - - .
29 100018 Scraper Bar 2 %4 x 2 Y4 x 1/4" WT-187" .. ...-.. O
29 100020 Scraper Bar 2 %ax 2 % x 1/4" WT-209" ........ s ow o= e o= B
29 100021 Scraper Bar 2 i x 2 Yo x 1/4" WT - 228™ s v T T
30 20073 Assy. Scraper LH. ...oooooiiiiiiiaane 9 11 13 15 17 19 _2I
A 100987 Scraper Shank . ......c.ooveineeaennanie 1 i1 ¥ o1 Wi
B 101019 Scraper Blade . ......ooiociiaiiiie i 11 1 11t 11
c 11652 Machine Bolt (Black) %2 x 1-1/4 NC,GRS5 ... 9 ¥ 2 2 2 22
D 10395 Lock Nut aNC,PL ... ...oiinninnrnens 2 2 2 2 2 22
31 101055 Clamp Bracket . .. ...« ooooremreennmmn e 9 11 13 15 17 19?1
32 3278 Blade 10x 11 Ga PLBack-up ............--- 10 12 14 16 18 20 22

36



J43 SHOCK ABSORBER BEARING RISER
OPTIONAL F42 & J42 SHOCK ABSORBER

AMCO F42, J43, & J44 SERIES ) BEARING RISER
FEATHERING BLADES
(OPTIONAL) Ref. No. Part No. Description No. Regq’d
A 101057 Upper Clamp Plate ............cocnoneneneees 1
!-3.-:3“ NO- Reg ’d
Ref.No.  PartNo. Description F42 J42 J43 J44 g }8}323 f?{’p‘fgoﬁl??}’ . ‘Sfi """""""""""" . ;
& 11522 Shock Absorber Shank ...........coviivirienens 1
S -Blade .......... D . :
. . B g s AR L B 0944 Trunmion Mount Assy. (F42 & J42 only) .......... 1
g S208 Caa -ef—iladc LD L BIND 5 2 033 L i 1 1 E 0945 Trunnion Mount Assy. (J43Only) ............... 1
L F < onend 250185 EEBRA 20 68 11 11 E 10320 Hex Bolt - 3/4" % 3-1/2" NC, PL, GRS . ........- .. 1
4 10189 Hex Bolt - 7/8" x 3" NC,PL, GRS ..... 1 1 1 1 G 10300 Lock Nut-3/4"NC,PL .......coiiirearianenns 1
5 10059 Washer - Cut 5/'8“ PLossimzossmmnsnuns 1 . 1 = a 10396 Lock Nut-7/8" NC.PL . ..viscomeusscrsonmenss 2
6 10396 Lock Nut - 7/8"NC,PL ............. 1 1 1 1 ] 10579 ' Carriage Bolt - 3/4" x 3" NC,PLT,GR5 .......... 2
7 10928 Hex Bolt - 1/2"x 1-3/4"NC,PL ....... 4 4 4 4 K 12069 Flange Lock Nut - 3/4" NC,PLT ...........c.... 2
8 10299 LockNut-5/8"NC,PL .............. 1 1. 1T 2
9 20153 Seraper- Ll ;s sonvvvams v swmmvasss 1 1 1 -
9 20073 Seraper-LH. . s sonvey poe s s ommnms iz - - = 1
10 10665 Carriage Bolt - 5/8" x2"NC,PL ....... 1 1 1 -
11 10786 Washer - Lock 1/2"PL .............. 4 4 4 4
12 101055 ClampBracket ..................... - - - 1
13 100002A U-Bolt5/8"Dia. . .... e - - - 1 )
Complete Feathering Blade Kit for F42, J42 & J43 - (AB-01-0003)

Complete Feathering Blade Kit for J 44 (AC-01-0005)

37
38




Ref. No. Part No.

ARUEZmQHMEmuOw >

J44 SERIES SHOCK ABSORBER BEARING RISER |

Description No. Req’d
101058 UpperClampPlate ........... .. .. ... ... ... I
101056 Lower Clamp Plate ... ........................ 1
101054 “U’Bolt7/8"Dia. ......... oot 2
11522 Shock Absorber Shank ........................ 1
0945 Trunnion Mount Assy. ...........cciiiieaan... 1
10320 Hex Bolt-3/4" x 3-1/2"NC,PL,GR5 ............ 1
10300 Lock Nut-3/4"NC,PL ... ... ... ........... 1
10396 Lock Nut-7/8"NC,PL ...... ... ... ..., 2
10579 Carriage Bolt -3/4"x 3" NC,PLT,GRS .......... 2
12069 Flange Lock Nut-3/4"NC,PLT ................ 2

39

DECALS

AWARNING

LOWER OR BLOCK ELEVATED COMPONENTS 3
BEFORE SERVICING OR WHEN LEAVING THE }

MACHINE.

ELEVATED COMPONENTS CAN FALL AND
CAUSE SERIOUS INJURY.

2

11465 |

®

MAINTENANCE INS?HUC’T]ONS

. 3. Do not run with loose disk blades. Keap

1. Keep afl bolts tight. gang bolts tight! Tighten after first day's
A. Visually inspect all bolts daily. operation.

B. Check after first 50 hours or one 4. Keep scrapers properly adjusted 1/16" -
week’'s operations. 1/8” from blades.

5. Grease gang bearings every wesk or 50
hours, at the start of each season, and at
the end of each season. Apply with Jow
pressure, low volume hand grease gun.
Use a good, clean lithium base grease.
Shell Alvania No. 3 or equal. Rotate gangs
while greasing for best results,

2. Keep wheel bearings properdy adjusted.

A. Clean and repack each season or every
300 hours.

B, Replace all worn or damaged parts
when repairing.

AMCO F 42, J42, J43 & J44 SERIES

DISK HARROW DECALS
Ref. No. Part No. Description Neo. Req’d

I 11465 Decal - AMCO oo e 3

2 11741 Decal - WADINE .+ ..o ovvveenvannaraanearenes 1

3 11716 Decal - Maintenance ... ... vcovevevnenoncnennns 1
11118 Reflector “Amber” ... i 2
11117 Reflector “Red” ... oo e 2
11902 Decal Model (specify model and Size when ordering)

40



assembly instructions  Amco F42, J42, J43, J44

The harrow is shipped from the factory with maximum pre-assembly in the following bundles:

A. Main Frame and Rockshaft
Pull Tongue

B.

C. Two Gangs and Frame bundles with scrapers and scraper bar attached.
D. Four 15 x 8 six bolt wheels
E.

Auxiliary frames on models 16'6" and larger

1. Place all bundles where they will be convenient. Arrange loose parts so they may be readily seen
when needed. To insure good alignment of the units and parts, always insert all bolts leaving the nuts
loose. Tighten the nuts evenly to prevent misalignment, distortion, or binding. Be sure all bolts are
tight, all cotter pins properly spread and all pins properly inserted.

2. Select clean level area for assembly. Place main frame on sturdy stands at least 30" high. Place
on front and rear to clear gamg frames.

& CAUTION: Use sturdy stands to prevent frame from falling.
3. Attach pull tongue using holes in the main frame. Tighten boits.
4. Attach stabilizer to the control bracket on the main frame and to the pull tongue.

5. Attach hose holder to pull tongue.

41

s

£

6. Attach tongué jack to pull tongue.

7. Mount the spindles and hubs on the rockshaft legs. Insert proper bolts and tighten. (Refer to
page 7 for proper torque.)

3. Mount tires and tubes on 15 x 8 wheels. Inflate tires. 9.5L x 15 or 11L x 15, 6_& 8 ply
récommended. Bolt the wheels to the hubs. Tighten hub bolts evenly to assure wheel alignment.

9. Installa4x8or4x 16 hydraulic cylinder to the harrow. Connect hydraulic hoses from the
cy'flinder to the tractor. Attach the clevis to the drawbar.

10.. Raise the harrow up on the wheels by activating the hydraulic cylinder.

ang clamp plates and gang frame clamps fiom the main frame. Attach the gang
:.;emR}fIIine?;: t%xe r%lam ﬁ‘gnllje. Secure them with clamp plates and gang frame clamps. Th'c convex
end of the gang frame clamps should be placed behind the rod of the clamp plates on the right hand
side of the harrow. Some of thedarger models will also have gang frame clamps attac!aed to the gang
frame. The convex end should face the main frame. One shpuld be placed on th‘_a n-ght front gang
frame against the outside of the main frame; the other on the right rear gang on the inside of the main
frame. (Refer to the drawing on page 51 for correct placement of all gang clamps.)

12. Tighten bolts snug but not tigixt. For proper placement of the gang frame on the main frame,
refer to the charts and drawings beginning with page 51.

13. Onmodels 16'6" and up, attach the two auxiliary frames to the gang frames.

4. Check an& tighten all bolts. Be sure all cotter pins are properly spread and all pins in place.
Check the gangs to see that they rotate freely.
15. Be sure that the harrow is properly lubricated.

16. Adjust the harrow for front fo rear leveling.
42




lubrication

Careful and regular attention to lubrication will
greatly increase the life of the harrow. For
economical and efficient operation, the proper
lubrication of the gang bearing, rockshaft retainer
pins, wheel bearings and stabilizer is essential.

Be sure the pressure fittings are free of dirt or paint
before using the pressure gun. Replace any damaged
or missing fitting. Use good prade No. 2 grease
(Lithium Base). Never use greases which contain
metallic additives. Always make sure that grease is
clean and not contaminated with dirt or other foreign
matfer.

The gangs are equipped with ball bearings, which are greased at the factory. , They-sheuld be greased every week or 50
hours of operation.. These bearings must also be greased at the start of each season, and at the end of each season.

Protect-O-Shield bearings should be greased until grease “pops” out around the bearings. The bearing will thus be
pwged of any dirt or foreign matter. The Protect-O-Shield prevents any possibility of blown seals.

Grease rockshaft retainer pins each week or 50 howrs of
operation. These retainer pins should also be greased
at the start of each season and at the end of each
season. Bushings should be checked each season and
replaced when worn.

Grease cylinder mount pins and depth stop each week
or 50 hours of operation.

Wheel bearings should be repacked with grease and
adjusted annually. Under extreme conditions, they
should be serviced more frequently.  Check
occasionally for excessive end play. Adjust as required
to eliminate excessive end play.

43

operating instructions

i -up, i iusted by your dealer before delivery.
AMCO offset disk harrow has been set-up, inspected, and adjusted by ;
Ii;z:teli:’ before using your new harrow, or one that has been stored, ch'cck to make certain that all nuts and
bolts are ’tight, all cotter pins spread and that the harrow has been lubricated.
This instruction manual should be carefully and thoroughly read to enable the operator to care for and

hatrow. ) .
;%Zr;t;htth:nd left hand sides of the harrow are determined by standing at the rear of the harrow and facing

direction of travel. o )
g:fer to your fractor operator’s manual for complete tractor operating instructions.

tIti d that the tractor be operated at a speed
JUSTMENT FOR LEVEL DISKING: Itis recom_meqde i rat
1;Aesﬂt suited for soil conditions. High-speed disking may require different adjustments than disking at normal

_ Under some conditions high speeds may cause “ridging” or “furrowing.” o
igcht;fdislgng in a cover crop or where the land is to be reworked, an uneven surfa-?e is not opjectlonable.
If the land is to be bare through the winter, furrows and ridges will reduce soil washing and will help catch

and hold moisture, resulting in more watet being absorbed by the soil.

: i i isks will move the excess soil back
THERING BLADES: The use of feathering blades mth smaller disks :

ﬁ; is thrown out by the front gangs at high speeds. By using the feathering blades, the outside furrows
are partially filled, giving a more uniform job of disking.

: it i have a level job of disking, the
ROUND SPEED AND ADJUSTMENTS: Where it is necessary to | . .
gltowing factors must be taken into consideration: (1) Tractor Speed (2) Hitch Adjustment (3) Disk Gang

Angle Adjustment.

1t it is free to swing when
RACTOR DRAWBAR: 1t is suggested that the tractor drawbar b_c set 50 1 '
};sking. This will prevent side draft, making operation of the harrow easier. The tractor drawbar will puil

somewhat to the left side during operation.

HARROW HITCH: The harow pull tongue can be offset to the right or left by using the set of holes in
the cross tongue plates to obtain the desired offset.

TRANSPOT PIN: en ﬁ:az;spoﬁing the disk harrow, always lock it in transport posin:on with the
transport pin. If the hydraulic cylinder is to be removed from the disk harrow, the transport pin should be

installed before attempting to remave the cylinder.

44



SPRING LOADED STABILIZER
Penetration of the front and rear gangs may vary. The
spring loaded stabilizer may be adjusted to level the
hamow front to rear. In extremely hard ground it may
be necessary to shorten the stabilizer to force the fromt
or penefrating gang into the ground. In normal
conditions, the stabilizer should be adjusted so that the
disk hamrow is level front to rear while disking. The
stabilizer may also be adjusted to level the unit for
transport.

The type of work to be done by the harrow will determine the type of adjustments to be made.
Observe the harrow while it is working and check to see if the dead furrow is being filled and the
ground left level. If not, an adjustment will have to be made.
If the blade of the rear gang is being “starved’ for soil, move the gang slightly to the left or decrease

the rear gang cutting angle.

Changing the angle between the gangs will affect the way in which the soil will flow. Some factors
are: moisture content of the soil, type of soil, speed of the tractor, depth of penetration, and working
angle between the gangs. If any one of the conditions change, there will be a change in the resulting

disking job.

To check the quality of disking being done, make one complete round and pass the points where the

observation was made.

DISK GANG ANGLE

The gangs may be set at cutting angles from 15 degrees
to 25 degrees depending on soil conditions and job to
be done. When conditions are near normal, a seting
somewhere between the two extremes is advisable for
best operation. The front gang angle can be increased
by moving the gang forward. Moving the gang
rearward will decrease the gang angle. Moving the rear
gang forward will decrease the rear gang angle.
Moving the rear gang to the rear will increase the rear
gang cutting angle. Be sure to reposition gang frame
clamps when making an angle change.

45

' OFFSETTING THE HARROW

j in the furrow if that is desirable.
: drawbar may be adjusted so the left tractor wheel can be run in :
L heel may be operated to the right of this furrow, on uncut ground, by making a

left hand tractor w. . .
g;;:;ecn:ating adjustment on the harrow drawbar. The fields may be laid out so right tums are made by
jifiing the harrow out of the ground before making the turn.

adjusted so it disks in an extreme left offset position, the front gang will assume a much

When the harrow is avel) than the rear gang. The rear gang will have a relatively small

gréétcr angle (with respect to forward tr
angle with respect to forward travel.

s it more difficult to fill the dead furrow, but the condition can be

ak
The small angle of the rear gang maks g will have to be shifted to the left.

mected by using a rear gang adjustment. Usually, the rear gan

v In general when making a left offset, atternpt to keep the amount of offset as small as possible.

. The following points are jmportant to remember when offsetting the harrow:

(1) Offsetting to the left increased the angle of the front gang and decreases the angle of the rear gang.

ght decreases the angle of the front gang and increases the angle of the rear gang.

Sl

© (2)Offsetting to the ri

—

FRONT GANG \\\ ;
SHOULD BE \
MOVED TO LEFT OR \\

REAR GANG SHOULD ﬂ

BE MOVED TO

SN

THIS SETTING LEAVES GROUND UNLEVEL.
TO CORRECT - MOVE FRONT GANG TO
LEFT OR MOVE REAR GANG TO THE RIGHT

46



FRONT GANG \\\N
SHOULD BE REAR GANG PICKS
MOVED TORIGHT OR {] UP TOO MUCH DIRT
REAR GANG SHOULD LEFT BY FRONT GANG
BE MOVED TO
THE LEFT _\,%/ / // /

DISKED GROUND / UNDISKED GROUND

| /
y 0030070 varavava~evev 22" * U N N U NN

THIS SETTING LEAVES GROUND UNLEVEL.
TO CORRECT - MOVE FRONT GANG TO RIGHTOR

MOVE REAR GANG TO THE LEFT D_—_ ]
INCREASE THE ANGLE BETWEEN THE GANGS

HARROW OFFSET
JUST ENOUGH TO
DISK QUT TRACKS
LEFT BY TRACTOR

'

D

/),

NS

/

Y764 N\
THIS IS CORRECT SETTING FOR LEVEL DISKING

UNDISKED GROUND

47

HYDRAULIC CYLINDER

Attach the rod end of the eylinder to the rockshaft lift arm and the butt end of the cylinder to the main frame.
A heavy duty ASAE 4 x 8 hydraulic cylinder is recommended forraising and lowering the disk harrow. On
larger harows weighing over 6500 pounds, 2 heavy duty ASAE 4x 16 hydraulic cylinder is recommended.
A separate set of holes is located on the rockshaft lift arm and the 86" frame for installing this 4 x 16

cylinder.
STORAGE

Proper storage will add life to the life of your disk harrow, and assure its being in good condition for the next
season. The following procedure is recommended:

- Clean off all foreign matter and lubricate the harrow.

- Repaint the harrow where the original paint has worn off.

- Coat the disk blades with a rust preventative.

- Tighten all loose bolts and replace any damaged or missing parts.

- All hydraulic cylinder rods s?ould be fully retracted or coated with rust preventative to prevent rusting

in storage.
WARNING REFLECTORS

AMCO harrows are equipi:ed with reflective tape on the front andrear of your harrow. Regularly wipe these
reflectors clean. Replacement reflectors can be purchased from your authorized AMCO dealer.

SMV EMBLEMS

The SMV (Slow Moving Vehicle) Emblem is a recommended attachment that should be added to your
harrow. Check your state and local laws regarding placement of the SMV Emblem. The SMV Emblem and
waming reflectors can be purchased from your authorized AMCO dealer.

WARNING LAMP

A warning lamp to be mounted on the extreme left hand rear of the harrow is available at your local AMCO
dealer.

& CAUTION: When trailing the harrow over public roads, the SMV Emblem must be used, for

pratection of tractor and motor vehicle operators.

CAUTION: When transporting farm implements on public roads after dusk it is the responsibility of
the operator to provide lighting and reflectors on the rear of the implement in accordance with your
state law,

48



Y

maintenance

1. Keep all bolts tight.

A. Check before placing in service.

B. Visually inspect all bolts daily.

C. Check after first 50 hours or one week’s operation.
D. Check each season.

2. Do not rnun with loose disk blades. Keep gang bolts tight! Tighten gang bolis to 900--1000
ft.-1bs. of torque.

3. Grease gang bearings and rockshaft retainer pins every week or 50 hours, at the start of each
season, and at the end of each season. Apply with low pressure, low volume hand grease gun.
Use a good No. 2 gun grease (Lithium Base). Rotate gangs while greasing for best results.

CAUTION: Use care to prevent damage to seals.

4. Disk Blade, Bearing, and Spool Replacement.

. Remove the nuts that hold the gang bearing housing ttunnion clamps.

. Remove clamps.

. Raise the harrow and roll the gang away from the frame.

. Remove the gang nut lock plate.

Remove the gang hex nut from the end of the shaft.

Slide off the bearing spools, spacers, and blades.

. Avoid thread damage.

. Tear the entire gang down and clean all parts. Check disk axle for straightness. Bowed, bent

or worn axles must be replaced.
Check spacer spools for damage caused by running disk with loose gangs or hitting
underground obstructions. Replace spool if it is damaged.

J. Carefully check all end bells. The large end must contact the disk blade around the entire
circumference of the end bell. The small end must be smooth and perpendicular to the axle.
The end bells must be replaced if they are cracked or wom on the surface adjacent to the
bearing.

K. Check all the bearings on the gang. Running a harrow for one hour or more after bearing

failure will seriously damage other bearings on the gang. This damaged bearing will then

fail within a few hours after the failed bearing has been replaced. Continued operation with
this failed bearing will damage the new bearing; thus, it will fail after a few hours of use.

In most cases it will be best to replace all bearings on a gang when it is torn down for repairs.

A triple lip sealed bearing should always be used for bearing replacement. Also, a

regreasable type bearing should always be used.

Domooowe

bt

49

L. To replace the bearing, the snap ring must be removed. The old bearing shoul_d be pressed
out of the housing. Clean and wash out old grease and carefully check the_ housing. Replace
the housing if it is damaged. Press the new bearing straight into the housing. Always press
against the outer race of the bearing. NEVER press against the seal or inner race of the
bearing. Check location of the grease hole in the outer race of the bearing. This hole must
align with the grease groove in the bearing housing. Rotate the bearing in the housing after
it is pressed in to be sure it turms freely. Install the snap ring in the housing.

M. After cleaning, checking and replacing all damaged parts, the gang should be assembled.
Be sure the grease fittings in the bearing housing face to the rear. Be sure the snap nng in
the bearing housing is turned toward the convex (back) side of the disk blade. The 1-1/
square gang bolt nut should be torqued to 900-1000 ft.-lbs. The axle nut should be locked
in place with the lock strap. o

N. After the gang is assembled it should be attached to the harrow. Thﬁ: bearing risers should
be carefully spaced to match the bearing housings. Poorly spaced bearing risers will overload
the bearings and cause premature failure. The gang should be rotated 4 or 5 complete
revolutions to be sure that all parts are aligned and the gang turns freel.y.

O. The bearings should be greased each week or every 50 hours of use w1th.a good grade .o_f
clean, No. 2, lithium soap base grease. Use of dirty grease or a grease vs.nth meta‘l ﬁid’l’hV&S
will reduce bearing life. Protect-O-Shield bearings should be greased until grease ‘pops” out
around the bearings. The bearing will thus be purged of any dirt or foreign matter. The

Protect-O-Shield prevents any possibility of blown seals.

CAUTION: When working on disk harrows, care should be exercised in handlit_xg or
tightening bolts near disk blades to avoid infury. All hydraulically or mechamf:c{lly
elevated components must be blocked or lowered to prevent accidents when servicing

the harrow.

It is essential that gang bolts be kept tight to prevent axle bending, blade breakage, spacer spoc.)l
breakage and damage to other gang parts. Gang parts tend to wear on a bevel whe_n the harrow is
operated with a loose gang bolt. This reduces the area of contact between mating gang parts.
Therefore, it is often difficult to keep 2 gang bolt tight if it has been operated in a loose C(?ndltlon.
After such a gang bolt has been properly torqued it should be retorqued after about 30 minutes of
operation, again after 4 or 5 hours of operation and again fnﬁcr 8 to 10 hours of use. 'Thls will assure
that proper gang bolt tension is maintained while the matmg components are reseating. If the gang
bolt will not stay tight, the gang should be completely d:s_assembled and all parts carefully inspected.
All damaged parts should be replaced before reassembling the gang.

50



e s

5. WHEEL BEARINGS

The wheel hubs are equipped with tapered roller
bearings. These hubs are packed with grease and
adjusted at the factory. They should be repacked and
the spindle nut properly adjusted each season or every
300 hours of operation. Use good grade No. 2 grease
(Lithium Base).

‘Wheel Bearings should be repacked with grease and adjusted annuaily. Under extreme conditions,
they should be serviced more frequently. Check occasionally for excessive end play. Adjust as
required to eliminate excessive end play.

To disassemble the hub, remove the wheel, then remove the dust cap by prying around it. Remove
the cotter pin, slotted nut and flat washer. Carefully remove the hub and bearings from the spindle.
Thoroughly clean and carefully inspect all parts for wear. All parts that appear to be wom or
damaged must be replaced.

Use the following procedure when repairing or servicing wheel hubs:

A. Clean all parts that are to be re-used.

B. Carefully inspect the metal case on the grease seal. Discard the seal if the case is bent or
damaged. Check seal lips for cuts, tears or excessive wear. Seal must fit snugly on extended inner
race of bearing.

C. Carefully inspect both sets of bearing cones. Bearing bore and rollers must be smooth and free
of nicks and scratches. Replace cones if damaged.

D. Inspect hub to make sure that the bolt holes have 2 full thread. Bearing cones must be smooth
and free of surface blemishes. Cups must be removed from the hub and replaced if damaged. Cups
should be fully pressed into the hub and rest squarely against the shoulder inside the hub. Hub cap
and grease seal should fit snugly inside the hub. Severely damaged hubs should be replaced.

E. Threads on spindle must be in good condition. Bearing cone seats must be smooth and free of
blemishes. Bearing cones must fit squarely on the spindle.

F. Flat washer, slotted nut, cotter pin and hub cap must be in good condition. Replace if wom or
damaged.

G. To reassemble the hub, repack each bearing cone with grease and fill the hub cavity 1/3 full of
grease. Place inner bearing assembly in hub, press grease seal into hub and carefully re-install the
hub on the spindle. Install the outer bearing assembly into the hub and replace the flat washer and
slotted nut. Tighten the slotted nut to seat the bearings, until the hub binds when rotated.

H. Back the slotted nut off to the nearest slot. Rotate the hub five or six revolutions in each
direction to seat all parts. Re-tighten the slotted nut while rotating the hub. When hub binds, back
the nut off to the nearest slot and install the cotter pin. Install the hub cap and re-mount the wheel
on the hub.

51

6. SCRAPER REPAIR: Bent scraper bars or shanks should be replaced of s;raightened if possible.
The blades can be replaced when they wear to the extent they are not pe;fomnng.properly. Keep 'the
blades adjusted from 1/16" to 1/8" from the disk blades. The scrapers can be a@]usted by loosening
the mount bolt and sliding the scraper to the proper position then tightening the mo_m}t bolt,
Additional adjustment can be obtained by loosening the scraper bar mount -bolts apd shifting the
entire scraper bar. Do not allow the scraper blades to run on the spools as immediate damage to

spool will occur.

7. ROCKSHAFT PIVOT PIN REPAIR: The rockshafts are equipped with replaceable,
regreasable, bronze bushings. If properly lubricated they should l:%st for several seasons. The
bushings should be checked each disking season as damaged parts will damage other parts.

3. KYDRAULIC CYLINDER REPAIR:
A. Remove hoses and fittings from cylinder.

B. Remove cylinder from harrow and clean outside of cylinder.

C. Dis-assemble cylinder by removing the rods and nut from end of cylinder rod. Slip piston
and gland off cylinder rod.

D. Carefully clean and inspect all parts for wear or damage. Small nicks, scratches or blemishes
on rod and inside of barrel should be smoothed with fine steel wool or emory cloth. Replace

parts that cannot be repaired.

E. Remove all “O” Rings from piston and gland. Replace all seals with new parts.
F. Assemble cylinder using care to prevent damage to “O” Rings and Seals.

G. Replace cylinder on harrow and attach hoses. Check cylinder for leaks.

52



operating tips

OPERATING TIPS FOR LONG LIFE AND SATISFACTORY PERFORMANCE

1. Match the harrow with the proper size tractor. Too much horsepower and speed will result in
excessive maintenance cost.

2. Lubricate with clean grease at the recommended interval.
3. Use good quality tires, hoses, and hydraulic cylinders.

4. Use the tongue adjusting rod, proper cutting depth, and travel speed to get level disking and
smooth fields.

5. Wash corrosive materials such as fertilizer and herbicides from the disk when it is not in use.

6. Insist on genuine AMCO replacement parts. Items such as bearings and blades look alike but are
not as reliable as original equipment.

7. Never allow unsafe conditions or operating practices. Your safety is of prime importance.

8. Raise the disk harrow on its transport wheels when turning. Failure to do so will result in broken
blades, bent axles, and excessive strain on the tongue and main frame.

9. Reduce operating speed in areas containing stumps or rocks to reduce blade breakage.

CAUTION: Hydraulic systems are highly pressurited. Escaping
hydraulic oil, even an invisible pinhole leak, can penetrate body
tissues causing serious injury. Use a piece of wood or cardboard
when looking for leaks - never use the hands or other parts of the
body.

Relieve hydraulic pressure before disconnecting circuits. When
reassembling, make absolutely certain that all connections are tight.

If injured by hydraulic oil escaping under pressure, see a doctor
immediately. Serious infection or reactior may occur if medical
attention is not given at once.

53

3

Riser
|
1
Cutting Dimension A Dimension B
Angle Front Rear
fnches  (mm) Inches  (mm)
17° 27 1/8  (689) | 26 (660)
18° 26 174 (667) | 26 3/h  (679)
19° 25 3/8  (6B5) | 27 1/2 (699)
20° o 172 (622) | 28 1/h  (718)
71° 23 1/2 (597) | 29 /&  (743)
97° 22 5/8  (575) | 30 (762)
13° 51 3/4  (552) | 31 (787)
24° 50 3/6  (527) | 32 (813)
25° 19 7/8  (505) { 33 (838)

54

End Beazring
Riser -

Note: Cutting angle dimengions
are approximately only



86" MAIN FRAME

/
-

Frame
Bearing
Risger
Cutting Dimension A Dimension B
Angle inches  (mm) inches  {mm)
17° 25 3/8  (645) | 36 1/2  (927)
18° 24 (610) | 38 (965}
19° 22 1/h  (565) | 39 1/2  (1003)
20° 20 3/4 (527) Ly {(1041)
21° 19 (483) | 52 1/2  (1080)
22° 17 172 (4h5) | hh (1118)
23° 15 3/4  (40D) | 45 3/4 (1162)
2h° 1h (356) | 47 (1194)
25° 12 5/8  {(314) | 48 374 (1238}

End Bearing
Riser

Note: Cutting angle dimension?

are approximate only.

N — e ——
GANG PLACEMENT CHART
T Dimensiop “x» is measured from the outside of the Main Frame along the Center Line of the Gang Frame to the Center of
the EindBearing Riser.

- DIMENSION (X]) DIMERSION lﬁ
MODEL INGHES [mm} MODEL INCHES mmp
F42.22 Bade 23 T/8 {606) J43-20 Blade 24 11/16 (627
F42-24 Blade 28 1/8 (124) J43-24 Blade 35 3/8 (899)

F42-28 Blade a7 3/4 4 {959) J43-28 Blade 46 1/18 (1170}
F42-32 Blade 47 (1193) J43B-28 Blade o1 /8 (708)
F42B-32 Blade 28 13/16 (132) J43-32 Blade 37 1/4 (946)
F42-36 Blade 36 5/4 (933) J43-36 Blade 47 15/16 {1218)
F42-40 Blade 45 ' {1168) J43-40 Blade 58 5/8 (1489)
F'42-44 Blade 55 1/4 {1403} J43-44 Blade 89 5/16 (1761)
F42-48 Blade 64 1/2 {1638)

@f{ F42-54 Blade 78 3/8 (1990)

L
J42-20 Blade 24 11/16 (627) J44-20 Blade 24 11/16 {627)
J42-24 Blade 35 3/8 (899} J44-24 Blade 35 3/8 (899)
J42.28 Blade 46 1/16 {1170} J44-28 Blade 26 9/16 {1176}
J42B-23 Blade 27 7/8 {708} J44-32 Blade 37T 1/4 (946)
J42-32 Blade 371 1/4 (946} J44-36 Blade 47 15/16 {1218)
J42-36 Blade 47 15/16 {1218) J44-40 Blade 58 5/8 {1489}
J42-40 Blade 58 5/8 {1489) J44-44 Blade 69 5/16 {1761)
J42-44 Blade 69 5/16 {1761)
J42-48 Blade &0
R ] _ _ |

56




MOST OFTEN EN COUNTERED
DISK BLADE FAILURES

Most disk blade failures can b
thickness for individnal condition

properly torqued and raising the
breakage.

FIGURE 1 — Laminated Disc—defective steel.

Eligible for warranty
consideration.

%

SURFACE VIEW

EDGE VIEW

FIGURE 2 — Straight
directional break caused by
defective steel. Eligible for

warranty consideration,
-

AL o



